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1. SUMMARY OF TEST RESULTS

Test procedures according to the technical standards: KDB 905462 D02 UNII DFS Compliance
Procedures New Rules v02 and 905462 D03 UNII Clients Without Radar Detection New Rules
v01r02

Part 15.407
Requirement Operational Mode RESULTS
Master
Non-Occupancy Period Yes Pass
DFS Detection Threshold Yes Pass
Channel Availability Check Time Yes Pass
Channel Closing Transmission Time Yes Pass
Channel Move Time Yes Pass
U-NII Detection Bandwidth Yes Pass
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1.1 TEST FACTORY

Shenzhen CTA Testing Technology Co., Ltd.
Room 106, Building 1, Yibaolai Industrial Park, Qiaotou Community,Fuhai Street, Bao‘an District,
Shenzhen, China

FCC test Firm Registration Number: 517856
IC test Firm Registration Number: 27890
A2LA Certificate No.: 6534.01

IC CAB ID: CN0127

1.2 MEASUREMENT UNCERTAINTY

The reported uncertainty of measurement y + U, where expended uncertainty U is based on a
standard uncertainty multiplied by a coverage factor of k=2, providing a level of confidence of
approximately 95 %.

Test Range Measurement
9 Uncertainty

Radiated Emission 30~1000MHz 4.06 dB
Radiated Emission 1~18GHz 5.14 dB
Radiated Emission 18-40GHz 5.38 dB
Conducted Disturbance 0.15~30MHz 2.14 dB
Output Peak power 30MHz~18GHz 0.55 dB
Power spectral density / 0.57 dB
Spectrum bandwidth / 1.1%
Radiated spurious emission
(30MHz-1GHz) 30~1000MHz 4.10 dB
Radiated spurious emission _
(1GHz-18GHz2) 1~18GHz 4.32 dB
Radiated spurious emission
(18GHZ-40GHz) 18-40GHz 5.54 dB
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2. GENERAL INFORMATION
2.1 GENERAL DESCRIPTION OF THE EUT

Product Name

Wireless Video Transmission System

Brand Name

Accsoon

Model Name

WITO04-HE

Series Model(s)

WIT04-QS, WIT04-SE

Model Difference

WIT04-QS and WIT04-HE only have different model names,
The video input interfaces of WIT04-SE and WIT04-HE are
different

Product Description

The EUT is Wireless Video Transmission System

Operation IEEE 802.11 n(HT20):5.280GHz-5.320GHz
Frequency: IEEE 802.11 n(HT20):5.500GHz-5.700GHz

802.11n(OFDM):

Modulation Type:|gpg OpsK. 16-QAM,64-QAM

Number Of Please see Note 2.
Channel

5G WLAN:
Antenna ANT 1: 2.5dBi
Gain(Peak) ANT 2: 2.5dBi

MIMO 1+2: 5.51dBi

Based on the application, features, or specification exhibited in
User’s Manual, the EUT is considered as an ITE/Computing
Device. More details of EUT technical specification, please refer
to the User's Manual.

Channel List Refer to below
Sub-class HO1

Rating Input:7.4V~16.8V 1.5A
Hardware version number | V1.1

Software version number | V1.28
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1. For a more detailed features description, please refer to the manufacturer’s specifications or the
User Manual, the antenna information refer the manufacturer provide report, applicable only to
the tested sample identified in the report.

2
Channel List for 802.11n (20MHz)
Channel Frz\c;ltlezr;cy Channel Frz\c;lt;lezr;cy nc:eal Fr?&ilezr;cy Channel Fr?&?_'ezr)lcy
56 5280 60 5300 64 5320 100 5500
104 5520 108 5540 112 5560 116 5580
120 5600 124 5620 128 5640 132 5660
136 5680 140 5700 -- -- -- --

3.EQUIPMENT UNDER TEST (EUT) DETAILS

The manufacturer declared values for the EUT operational characteristics that affect DFS
are as follows

Operating Modes (5250 — 5350 MHz, 5470 — 5725 MHz)

X] Master Device

[ ] Client Device (no In Service Monitoring, no Ad-Hoc mode)

[ ] Client Device with In-Service Monitoring

Antenna Gains / EIRP (5250 — 5350 MHz, 5470 — 5725 MHz)

5250 — 5350 MHz 5470 — 5725 MHz
Lowest Antenna ANT 1. 25 ANT 1. 25
Gain (dBi) ANT 2: 2.5 ANT 2: 2.5
Highest Antenna MIMO 1+2: 5.51 MIMO 1+2: 5.51
Gain (dBi)

DFS Detection
Threshold (dBm)

Channel Protocol
X IP Based

[ ] Frame Based
[ ] OTHER

The EUT did not require modifications during testing in order to comply with the requirements of
the standard(s) referenced in this test report.
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2.2 TEST CONDITIONS AND CHANNEL

Normal Test Conditions
Temperature -10°C - 40°C
Relative Humidity 20% - 75%
Supply Voltage DC 12V
Channel List

Test Mode Test Channel Test Frequency (MHz)
802.11n20 60 5300
802.11n20 64 5320
802.11n20 100 5500
802.11n20 140 5700
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2.3 DFS MEASUREMENT INSTRUMENTATION

a. RADAR GENERATION SYSTEM

An Agilent PSG is used as the radar-generating source. The integral arbitrary waveform generators are
programmed using Agilent’s “Pulse Building” software and Elliott custom software to produce the
required waveforms, with the capability to produce both unmodulated and modulated (FM Chirp) pulses.
Where there are multiple values for a specific radar parameter then the software selects a value at

random and, for FCC tests, the software verifies that the resulting waveform is truly unique.

With the exception of the hopping waveforms required by the FCC’s rules (see below), the radar
generator is set to a single frequency within the radar detection bandwidth of the EUT.

Frequency hopping radar waveforms are simulated using a time domain model. A randomly hopping
sequence algorithm (which uses each channel in the hopping radar’s range once in a hopping
sequence) generates a hop sequence. A segment of the first 100 elements of the hop sequence are
then examined to determine if it contains one or more frequencies within the radar detection bandwidth
of the EUT. If it does not then the first element of the segment is discarded and the next frequency in the
sequence is added. The process repeats until a valid segment is produced. The radar system is then
programmed to produce bursts at time slots coincident with the frequencies within the segment that fall

in the detection bandwidth. The frequency of the generator is stepped in 1 MHz increments across the
EUT’s detection range.

The radar signal level is verified during testing using a CW signal with the AGC function switched on.
Correction factors to account for the fact that pulses are generated with the AGC functions switched off
are measured annually and an offset is used to account for this in the software. The generator output is
connected to the coupling port of the conducted set-up or to the radar-generating antenna.

b. CHANNEL MONITORING SYSTEM

Channel monitoring is achieved using a spectrum analyzer and digital storage oscilloscope. The
analyzer is configured in a zero-span mode, center frequency set to the radar waveform’s frequency or
the center frequency of the EUT’s operating channel.

The IF output of the analyzer is connected to one input of the oscilloscope and analyzer.

A signal generator output is set to send either the modulating signal directly or a pulse gate with an
output pulse co-incident with each radar pulse. This output is connected to a second input on the
oscilloscope and the oscilloscope displays both the channel traffic (via the if input) and the radar pulses
on its display.

For in service monitoring tests the analyzer sweep time is set to > 20 seconds and the oscilloscope is
configured with a data record length of 10 seconds for the short duration and frequency hopping
waveforms, 20 seconds for the long duration waveforms. Both instruments are set for a single
acquisition sequence. The analyzer is triggered 500ms before the start of the waveform and the
oscilloscope is triggered directly by the modulating pulse train. Timing measurements for aggregate
channel transmission time and channel move time are made from the oscilloscope data, with the end of
the waveform clearly identified by the pulse train on one trace. The analyzer trace data is used to
confirm that the last transmission occurred within the 10-second record of the oscilloscope. If necessary
the record length of the oscilloscope is expanded to capture the last transmission on the channel prior to
the channel move.

Channel availability check time timing plots are made using the analyzer. The analyzer is triggered at
start of the EUT’s channel availability check and used to verify that the EUT does not transmit when
radar is applied during the check time.

The analyzer detector and oscilloscope sampling mode is set to peak detect for all plots.
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. Equipment | Calibration | Calibration
Test Equipment Manufacturer Model No. No. Date Due Date
LISN R&S ENV216 CTA-308 2023/08/02 | 2024/08/01
LISN R&S ENV216 CTA-314 2023/08/02 | 2024/08/01
EMI Test Receiver R&S ESPI CTA-307 2023/08/02 | 2024/08/01
EMI Test Receiver R&S ESCI CTA-306 2023/08/02 | 2024/08/01
Spectrum Analyzer Agilent N9020A CTA-301 2023/08/02 | 2024/08/01
Spectrum Analyzer R&S FSP CTA-337 2023/08/02 | 2024/08/01
Vector Signal Agilent N5182A CTA-305 | 2023/08/02 | 2024/08/01
generator
Analog Signal
Generator R&S SMLO3 CTA-304 2023/08/02 | 2024/08/01
WIDEBAND
RADIO CMWS500 R&S CTA-302 | 2023/08/02 | 2024/08/01
COMMUNICATIO
N TESTER
Temperature and .
humidity meter Chigo ZG-7020 CTA-326 2023/08/02 | 2024/08/01
U'traA'E{é’r?g:a”d Schwarzbeck VULB9163 CTA-310 | 2023/10/17 | 2024/10/16
Horn Antenna Schwarzbeck BBHA 9120D CTA-309 2023/10/13 | 2024/10/12
Loop Antenna Zhinan ZN30900C CTA-311 2023/10/17 | 2024/10/16
Horn Antenna Be”'g%)';iggwe' OBH100400 CTA-336 | 2021/08/07 | 2024/08/06
Amplifier Schwarzbeck BBV 9745 CTA-312 2023/08/02 | 2024/08/01
Amplifier Taiwan chengyi | EMC051845B CTA-313 2023/08/02 | 2024/08/01
Directional coupler NARDA 4226-10 CTA-303 2023/08/02 | 2024/08/01
High-Pass Filter XingBo XBLBQ-GTA18 CTA-402 2023/08/02 | 2024/08/01
High-Pass Filter XingBo XBLBQ-GTA27 CTA-403 2023/08/02 | 2024/08/01
A“torggtnef filter Tonscend JS0806-F CTA-404 | 2023/08/02 | 2024/08/01
Power Sensor Agilent U2021XA CTA-405 2023/08/02 | 2024/08/01
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Amplifier Schwarzbeck BBV9719 CTA-406 2023/08/02 | 2024/08/01

Test Equipment Manufacturer Model No. XS:;';:: Calg);?etion %ﬂt)g‘:?en
EMI Test Software Tonscend TS®JS32-RE 5.0.0.2 N/A N/A
EMI Test Software Tonscend TS®JS32-CE 5.0.0.1 N/A N/A
RF Test Software Tonscend TS®JS1120-3 3.1.65 N/A N/A
RF Test Software Tonscend TS®JS1120 3.1.46 N/A N/A
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3. DFS PARAMETERS
3.1 DFS PARAMETERS

Table 1: Applicability of DFS Requirements Prior to Use of a Channel

Requirement Operational Mode
Client ﬂ Client
, Withou With
Master Radar Radar
Detection Detection
Non-Occupancy Period Not Yes
Yes required
DFS Detection Threshold Yes Not Yes
required
Channel Availability Check Time | Yes Not Not
required required
I-NII Detection Bandwidth Yes Not Yes
required

Table 2: Applicability of DFS requirements during normal operation

Requirement

Operational Mode

Master Device or Client
with Radar Detection

Client Without
Radar Detection

DFS Detection Threshold Yes Not required
Channel Closing Transmission Time Yes Yes
Channel Move Time Yes Yes
U-NII Detection Bandwidth Yes Not required

Additional requirements for devices
with multiple bandwidth modes

Master Device or Client
with Radar Detection

Client Without
Radar Detection

U-NII Detection Bandwidth and

All BW modes must be

Not required

Statistical Performance Check tested
Channel Move Time and Channel Test using widest BW mode | Test using the widest
Closing Transmission Time available BW mode available

for the link

All other tests

Any single BW mode

Not required

Note: Frequencies selected for statistical performance check (Section 7.8.4) should include
several frequencies within the radar detection bandwidth and frequencies near the edge of
the radar detection bandwidth. For 802.11 dewvices it 1s suggested to select frequencies in
each of the bonded 20 MHz channels and the channel center frequency.
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Table 3: DFS Detection Thresholds for Master Devices and Client Devices With Radar Detection

Maximum Transmit Power Value
(See Notes 1, 2, and 3)
EIRP = 200 milliwatt -64 dBm
EIRP < 200 milliwatt and -62 dBm
power spectral density < 10 dBm/MHz
EIRP < 200 milliwatt that do not meet the power spectral -64 dBm
density requirement

Note 1: This is the level at the input of the receiver assuming a 0 dBi receive antenna.

Note 2: Throughout these test procedures an additional 1 dB has been added to the amplitude of the test
transmission waveforms to account for variations in measurement equipment. This will ensure that the
test signal 1s at or above the detection threshold level to trigger a DFS response.

Note3: EIRP is based on the highest antenna gain. For MIMO devices refer to KDB Publication 662911
DO1.

Table 4: DFS Response Requirement Values

Parameter Value
Non-occupancy period Minimum 30 minutes
Channel Availability Check Time 60 seconds
Channel Move Time 10 seconds

See Note 1.
Channel Closing Transmission Time 200 milliseconds + an

aggregate of 60
milliseconds over
remaining 10 second
period.

See Notes 1 and 2.

U-NII Detection Bandwidth Minimum 100% of the U-
NII 99% transmission
power bandwidth. See
Note 3.

Note 1: Channel Move Time and the Channel Closing Transmission Time should be performed with
Radar Type 0. The measurement timing begins at the end of the Radar Type 0 burst.

Note 2: The Channel Closing Transmission Time is comprised of 200 milliseconds starting at
the beginning of the Channel Move Time plus any additional intermittent control signals required
to facilitate a Channel move (an aggregate of 60 milliseconds) during the remainder of the 10
second period. The aggregate duration of control signals will not count quiet periods in between
transmissions.

Note 3: During the U-NII Detection Bandwidth detection test. radar type 0 should be used. For
each frequency step the mimimum percentage of detection 1s 90 percent. Measurements are
performed with no data tratfic.
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Table 5 — Short Pulse Radar Test Waveforms
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Radar Pulse PRI Number of Pulses Minimum Minimum
Type Width (usec) Percentage of | Number
(usec) Successtul of
Detection Trials
0 1 1428 18 See Note 1 See Note
1
1 1 Test A: 15 unique 10 60% 30
PRI values [EJ
randomly lselet{tccl Roundup- i
trom the list of 23 9-10
PRI values mn PRI ]
Table 5a S
Test B: 15 unique
PRI values
randomly selected
within the range
of 518-3066 psec.
with a minimum
increment of 1
usec. excluding
PRI values
selected in Test A
2 1-5 150-230 23-29 60% 30
3 6-10 200-500 16-18 60% 30
4 11-20 200-500 12-16 60% 30
Aggregate (Radar Types 1-4) 80% 120

Note 1: Short Pulse Radar Type 0 should be used for the detection bandwidth test. channel mowve
time, and channel closing time tests.

Table 5a - Pulse Repetition Intervals Values for Test A

Freguemcy

Pulse Repetition

Pulse Repetition Freqguency
(Pulses Per Second)

Pulse Repetition

Interval

Number (Microseconds)
1 1930.5 518
2 1858.7 538
3 17921 558
4 17301 578
5 1672.2 598
5] 16158.1 6l8
7 1567.4 638
8 1519.8 658
9 14749 o678

10 14327 598
11 1392.8 718
12 1355 738
13 1319.3 758
14 1285.3 T8
15 12531 To8
16 12225 818
17 1193 .3 838
18 1165.6 858
19 139 878
20 1113.6 898
21 1089 .3 o918
22 10661 938
23 326.2 3066
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The aggregate is the average of the percentage of successful detections of Short Pulse Radar
Types 1-4. For example, the following table indicates how to compute the aggregate of percentage
of successful detections.

Radar Type Number of Trials Number of Successful | Mimmum Percentage
Detections of Successful
Detection
1 35 29 82.9%
2 30 18 60%
3 30 27 90%
4 50 44 88%
Apgrepate (82.9% + 60% + 90% + 88%)/4 = 80.2%
Long Pulse Radar Test Waveform
Table 6 — Long Pulse Radar Test Waveform
Radar Pulse Churp PRI Number Number Mimmum Mimmum
Type Width Width (usec) | ofPulses | of Bursts | Percentage of | Number of
(psec) (MHz) per Burst Successful Trials
Detection
5 50-100 5-20 1000- 1-3 8-20 80% 30
2000

Figure 1 provides a graphical representation of the Long Pulse Radar Test Waveform.

Long Pulse Radar Test Signal Wawveform
12 Second Transmission

8|tart 12 Sec
| Burst 1 | Burst2 | Burst3 | Burst4 Burst N |
Burst
Interval
Table 7 — Frequency Hopping Radar Test Waveform
Radar | Pulse PRI | Pulses | Hopi:ing ] Iu—Iopping Minmum Mimmum
Type | Width | (usec) per Rate Sequence Percentage of Number of
(usec) H0p| (kHz) Length Successful Trials
(msec) Detection
] 1 333 9 0.333 300 T0% 30
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3.2 DFS —-TEST
3.2.1 DFS MEASUREMENT METHODS

a. DFS — CHANNEL CLOSING TRANSMISSION TIME AND CHANNEL MOVE TIME

Channel Move Time and the Channel Closing Transmission Time should be performed with Radar
Type 0. The measurement timing begins at the end of the Radar Type 0 burst.

The Channel Closing Transmission Time is comprised of 200 milliseconds starting at the
beginning of the Channel Move Time plus any additional intermittent control signals required to
facilitate a Channel move (an aggregate of 60 milliseconds) during the remainder of the 10 second
period. The aggregate duration of control signals will not count quiet periods in between
transmissions.

b. DFS — CHANNEL NON-OCCUPANCY AND VERIFICATION OF PASSIVE SCANNING

Non-occupancy Period. A channel that has been flagged as containing a radar system, either by a
channel availability check or in-service monitoring, is subject to a non-occupancy period of at least
30 minutes. The non-occupancy period starts at the time when the radar system is detected.

c. CHANNEL AVAILABILITY CHECK TIME

Channel Availability Check Time. A U-NII device shall check if there is a radar system already
operating on the channel before it can initiate a transmission on a channel and when it has to
move to a new channel. The U-NII device may start using the channel if no radar signal with a
power level greater than the interference threshold values listed in paragraph (h)(2) of this section,
is detected within 60 seconds.

d. CONTROL (TPC)

Compliance with the transmit power control requirements for devices is demonstrated through
measurements showing multiple power levels and manufacturer statements explaining how the
power control is implemented.

e. DETECTION PROBABILITY / SUCCESS RATE

During the U-NII Detection Bandwidth detection test, radar type 0 should be used. For each
frequency step the minimum percentage of detection is 90 percent. Measurements are performed
with no data traffic. Minimum 100% of the U-NII 99% transmission power bandwidth.

f. NON- OCCUPANCY PERIOD

During the 30 minutes observation time, UUT did not make any transmissions on a channel after a
radar signal was detected on that channel by either the Channel Availability Check or the
In-Service Monitoring



Page 18 of 90 Report No.: CTA231129002W09

3.2.2 DFS CONDUCTION TEST METHOD

a. The signal level of the simulated waveform is set to a reference level equal to the threshold
level (plus 1dB if testing against FCC requirements). Lower levels may also be applied on request
of the manufacturer.

The signal level is verified by measuring the CW signal level at the coupling point to the RDD
antenna port. The radar signal level is calculated from the measured level, R (dBm) and the lowest
gain antenna assembly intended for use with the RDD

If both master and client devices have radar detection capability then the radar level at the non
RDD is verified to be at least 20dB below the threshold level to ensure that any responses are due
to the RDD detecting radar.

The antenna connected to the channel monitoring subsystem is positioned to allow both master
and client transmissions to be observed, with the level of the EUT’s transmissions between 6 and
10dB higher than those from the other device.

Radar Test
Signal Generator

Output O

g G g PN
Splitter/ 2-Way uuT
Splitter/ 0

Comer (Master)

Combiner

Spectrum

Analyzer .

(with 10 dB internal Client
Attenuation) o ol

b. Set-up B is a set-up whereby the UUT is an RLAN device operating in slave mode, with or
without Radar Interference Detection function. This set-up also contains an RLAN device
operating in master mode. The radar test signals are injected into the master device. The UUT
(slave device)is associated with the master device. Figure 5 shows an example for Set-up B. The
set-up used shall be documented in the test report.

Channel loading mode:

EUT connects to the router through DFS setup, then controls and switches the EUT channel on
the router background page.
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3.2.3 DFS Test Data

Radar Waveform Calibration Test Result
Radar Type 0

Radar Calibration

— Trace
= Ref Level

Ampltude (dBm|

Time (ms)

Radar Type 1
(PRI=918us and the number of pulses=58)

Radar Calibration

— Trace
= Ref Level

Ampltude (dBm|

Time (ms)



Ampitude [dBm|

Ampitude [dBm|
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Radar Type 2

Radar Calibration
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— Trace
— Ref Level
~64-dBm-
Time (ms)
Radar Type 3
Radar Calibration
— Trace
— Ref Level
~64-dBm-

Time (ms)



Ampitude [dBm|

Amplitude [dBm|
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Radar Type 4

Radar Calibration

— Trace
~64-dBm-
Time (ms)
Radar Type 5
Radar Calibration
0. — Trace
: —— Ref Level
20
40
0
] -54 dBm
-20
-10 |
0 7500 15000

Time (ms)



Amplitude [dB m|
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Radar Type 6

Radar Calibration

— Trace
— Ref Level

~6d-dBm

- lul

Time (ms)
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802.11n-HT20 5300 MHz 18.75% >17% Pass

802.11n-HT20 5320 MHz 18.07% >17% Pass

802.11n-HT20 5500 MHz 22.07% 217% Pass

802.11n-HT20 5700 MHz 29.15% >217% Pass
Note: Packet Ratio = Time On / (Time On + Off Time)
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5490 ojo0o|1|1|0]1|12]|1|0] 1 60%
5491 FL 1|j12(1|12j1)1(1]|1|1]| 1 100%
5492 1|j12(1|12j1)1(1]|1|1]| 1 100%
5493 1j12(1|12j1j1(1]|1|1]| 1 100%
5494 1|12(1|1(1|12(1|1|1]| 1 100%
5495 1|1(1|1(1)1(1|1|1]| 1 100%
5496 1|12(1|212j1)1(1|1|1]| 1 100%
5497 1|j12(1|12j1)1(1]|1|1]| 1 100%
5498 1|12(1|1(1|1(1|1|1]| 1 100%
5499 1|1(1|1(1|1(1|1|1]| 1 100%
5500 1|1(1|1(1)1(1|1|1]| 1 100%
5501 1|12(1|212j1j12(1|1|1]|1 100%
5502 1|j12(1|212j1j12(1]|1|1]| 1 100%
5503 1|12(1|12(1|1(1|1|1]| 1 100%
5504 1|12(1|1j1)1(1|1|1]| 1 100%
5505 1|12(1|212j1j1(1|1|1]| 1 100%
5506 1j12(1|12j1j1(1]|1|1]| 1 100%
5507 1j12(1|12j1)12(1]|1|1] 1 100%
5508 1j12j1|12j1j1(1]|1|1] 1 100%
5509 FH 1j12(1|1(1)1(1]1(1]| 1 100%

5510 i1|j0(1|1|1|12j1)|1|0]| O 70%

Note 1: All NIl channels for this device have identical Channel bandwidths. Therefore, all DFS

testing was done at 5500MHz.

Note 2: Detection Bandwidth = FH - FL

Note 3: Detection Bandwidth Min. Limit = 100% of the U-NII 99% power bandwidth
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5290 0|0j12|/0|1|0]|1]0|1] 0 40%
5291 FL 11|11 (1|1j1|1|1]1 100%
5292 1j12|1(1(1|1}(1|1|1]1 100%
5293 112|111 )1}j1|1|1]1 100%
5294 1j12|1(1(1|1j212|1|1]1 100%
5295 1j12|1(1(1|1(1(1|1]1 100%
5296 1212|1111 }j12|1|1]1 100%
5297 1j12|1(1(1|1j12|1|1]1 100%
5298 1j1|1(1(1|1j1(1|1]1 100%
5299 1/12|1(1|1)1}j12|1|1]1 100%
5300 1j12|1(1(1|1j12|1|1]1 100%
5301 11|11 (1|1(1(1|1]1 100%
5302 112|111 |1}j1|1|1]1 100%
5303 11|11 (1|1(12|1|1]1 100%
5304 1j12|1(1(1|1j1(1|1]1 100%
5305 11|11 (1|1(12/1|1]1 100%
5306 112|111 (1|1(12/1|1]|1 100%
5307 12|11 (1|1j2(1|1]1 100%
5308 11|11 (1|1j12/1|1]1 100%
5309 FH 1j12|1(1(1|1j12/1|1]1 100%

5310 1/12|1|0f1|1(2/1|0] 1 80%

Note 1: All NIl channels for this device have identical Channel bandwidths. Therefore, all DFS

testing was done at 5300MHz.

Note 2: Detection Bandwidth = FH - FL

Note 3: Detection Bandwidth Min. Limit = 100% of the U-NII 99% power bandwidth
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5690 O|1}(1|1]0j21|1|1|1|1 80%
5691 FL 11|11 (1|1j1|1|1]1 100%
5692 1j12|1(1(1|1}(1|1|1]1 100%
5693 112|111 )1}j1|1|1]1 100%
5694 1j12|1(1(1|1j212|1|1]1 100%
5695 1j12|1(1(1|1(1(1|1]1 100%
5696 1212|1111 }j12|1|1]1 100%
5697 1j12|1(1(1|1j12|1|1]1 100%
5698 1j1|1(1(1|1j1(1|1]1 100%
5699 1/12|1(1|1)1}j12|1|1]1 100%
5700 1j12|1(1(1|1j12|1|1]1 100%
5701 11|11 (1|1(1(1|1]1 100%
5702 112|111 |1}j1|1|1]1 100%
5703 11|11 (1|1(12|1|1]1 100%
5704 1j12|1(1(1|1j1(1|1]1 100%
5705 1212|1111 }j1|1|1]1 100%
5706 1j12|1(1(1|1j12(1|1]1 100%
5707 1/1|1(1|1])]1}j1|1|1]1 100%
5708 112|111 |1}j1|1|1]1 100%
5709 FH 1j2|1(1(1|1j12(1|1]1 100%

5710 1/]0/1|]0|1]1]1|1]|0] O 60%

Note 1: All NIl channels for this device have identical Channel bandwidths. Therefore, all DFS

testing was done at 5700MHz.

Note 2: Detection Bandwidth = FH - FL

Note 3: Detection Bandwidth Min. Limit = 100% of the U-NII 99% power bandwidth
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5310 0|0j1|0|1]21|1]|]0|1| 1 60%
5311 FL 11|11 (1|1j1|1|1]1 100%
5312 1j12|1(1(1|1}(1|1|1]1 100%
5313 112|111 )1}j1|1|1]1 100%
5314 1j12|1(1(1|1j212|1|1]1 100%
5315 1j12|1(1(1|1(1(1|1]1 100%
5316 1212|1111 }j12|1|1]1 100%
5317 1j12|1(1(1|1j12|1|1]1 100%
5318 1j1|1(1(1|1j1(1|1]1 100%
5319 1/12|1(1|1)1}j12|1|1]1 100%
5320 1j12|1(1(1|1j12|1|1]1 100%
5321 11|11 (1|1(1(1|1]1 100%
5322 112|111 |1}j1|1|1]1 100%
5323 11|11 (1|1(12|1|1]1 100%
5324 1j12|1(1(1|1j1(1|1]1 100%
5325 1212|1111 }j1|1|1]1 100%
5326 1j12|1(1(1|1j12(1|1]1 100%
5327 1/1|1(1|1])]1}j1|1|1]1 100%
5328 112|111 |1}j1|1|1]1 100%
5329 FH 1j2|1(1(1|1j12(1|1]1 100%

5330 1/12/1|0(1]0]21|1|0] 1 70%

Note 1: All NIl channels for this device have identical Channel bandwidths. Therefore, all DFS

testing was done at 5320MHz.

Note 2: Detection Bandwidth = FH - FL

Note 3: Detection Bandwidth Min. Limit = 100% of the U-NII 99% power bandwidth
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Radar Burst at the End of the Channel Availability Check Time Test Result

n20 5300MHz CAC Begin
Radar testing at the beginning of the Channel Availability Check Time
0 — Trace
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—— CAC End
-20
E 40
3
z
%
E )
=L A0
-80
-100
Time (5)
n20 5320MHz CAC Begin
Radar testing at the beginning of the Channel Availability Check Time
0 — Trace
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—— CAC End
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n20 5500MHz CAC Begin

Radar testing at the beginning of the Channel Availability Check Time
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n20 5700MHz CAC Begin
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n20 5300MHz CAC Initial

UUT Timing
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n20 5500MHz CAC Initial

ra
=
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n20 5300MHz CAC End

Radar testing towards the end of the Channel Availability Check Time
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n20 5320MHz CAC End
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n20 5500MHz CAC End

Radar testing towards the end of the Channel Availability Check Time

0 — Trace
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— CAC End
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n20 5700MHz CAC End
Radar testing towards the end of the Channel Availability Check Time
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In-Service Monitoring for Channel Move Time, Channel Closing Transmission Time Test Result
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Channel o Close Limit Close
Frequency ) Limit Channel o o i ]
Mode Move Time i Transmission Transmission Time | Verdict
(MH2) Move Time (s) _
(s) Time (s) (s)
n20 5300 0.4281 <=10 0.0356 <=0.26 Pass
n20 5320 0.4749 <=10 0.0448 <=0.26 Pass
n20 5500 0.4193 <=10 0.0068 <=0.26 Pass
n20 5700 0.4377 <=10 0.0536 <=0.26 Pass

Note: The channel closing transmission time is comprised of 200 milliseconds starting at the beginning
of the channel move time plus any additional intermittent control signals required to facilitate a channel
move (an aggregate of 60 milliseconds)during the remainder of the 10 seconds period. The aggregate
duration of control signals will not count quiet periods in between transmissions.




Page 35 of 90

Report No.: CTA231129002W09

n20 5300MHz Shutdown

Channel Shutdown
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n20 5500MHz Shutdown

Amplitude [dBm|
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Non-Occupancy Period Test Result

n20 5300MHz Non-Occupancy
Non-Occupancy period
— Trace
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n20 5500MHz Non-Occupancy
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Statistical Performance Check Test Result

Report No.: CTA231129002W09

1 30 27 90.00% >60% Pass
2 30 30 100.00% >60% Pass
3 30 29 96.67% >60% Pass
4 30 26 86.67% >60% Pass
Aggregate 120 93.33% 280% Pass
5 30 25 83.33% 280% Pass
6 30 24 80.00% 270% Pass
Note: Aggregate (Radar Types 1-4) = (Pd1+Pd2+Pd3+Pd4)/4

1 30 30 100.00% 260% Pass
2 30 28 93.33% 260% Pass
3 30 30 100.00% 260% Pass
4 30 26 86.67% 260% Pass
Aggregate 120 95.00% 280% Pass
5 30 25 83.33% >80% Pass
6 30 30 100.00% 270% Pass
Note: Aggregate (Radar Types 1-4) = (Pd1+Pd2+Pd3+Pd4)/4
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1 30 30 100.00% 260% Pass
2 30 25 83.33% 260% Pass
3 30 27 90.00% 260% Pass
4 30 22 73.33% 260% Pass
Aggregate 120 86.67% 280% Pass
5 30 26 86.67% 280% Pass
6 30 24 80.00% 270% Pass

Note: Aggregate (Radar Types 1-4) = (Pd1+Pd2+Pd3+Pd4)/4

1 30 26 86.67% 260% Pass
2 30 30 100.00% 260% Pass
3 30 29 96.67% 260% Pass
4 30 23 76.67% 260% Pass
Aggregate 120 90.00% 280% Pass
5 30 25 83.33% 280% Pass
6 30 23 76.67% 270% Pass

Note: Aggregate (Radar Types 1-4) = (Pd1+Pd2+Pd3+Pd4)/4
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Radar Type O

Trial List
oz [Br RH [ [fmhe e [TRET
s s

Townload ] Type O 1.0 1422, 0 1a 257040
Townload 1 Type O 1.0 1428.0 15 257040
Townload z Type O 1.0 1428.0 1a 257040
Townload 3 Type O 1.0 1428.0 15 257040
Townload 4 Type O 1.0 1425.0 15 257040
Townload ) Type O 1.0 1422, 0 1a 2B704.0
Townload ] Type O 1.0 1428.0 1a Z2BT04.0
Townload T Type O 1.0 1428.0 1a Z2BT04.0
Townload g Type O 1.0 1428.0 15 2B704. 0
Townload =] Type O 1.0 1428.0 15 25704, 0
Townload 10 Type O 1.0 1428.0 15 25704, 0
Townload 11 Type O 1.0 1428.0 15 ZB704. 0
TDownload 1z Type O 1.0 1428.0 15 ZB704. 0
Download 13 Type O 1.0 1425.0 15 ZB704. 0
Townload 14 Type O 1.0 1428.0 1a ZET04.0
Townload 15 Type O 1.0 1422, 0 1a 2B704.0
Townload 16 Type O 1.0 1422, 0 1a 2B704.0
Townload 17 Type O 1.0 1422, 0 1a 2B704.0
Townload 1a Type O 1.0 1422, 0 1a 2B704.0
Townload 19 Type O 1.0 1428.0 1a Z2BT04.0
Townload 20 Type O 1.0 1428.0 15 2B704. 0
Townload 21 Type O 1.0 1428.0 15 2B704. 0
Townload 22 Type O 1.0 1428.0 15 25704, 0
Townload 23 Type O 1.0 1428.0 15 ZB704. 0
Townload 24 Type O 1.0 1428.0 15 ZB704. 0
Download 25 Type O 1.0 1425.0 15 ZB704. 0
Towrdeoad 26 Type O 1.0 1425.0 15 ZET04. 0
Townload 27 Type O 1.0 1428.0 1a ZET04.0
Townload 28 Type O 1.0 1422, 0 1a 2B704.0
Townload 20 Type O 1.0 1422, 0 1a 2B704.0
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Radar Type 1- Radar Waveform

Trial List

wan v MR e Bt D

us us

Dewrload 1 Tvpe 1 1.0 933.0 a7 53466, 0
Dowrload 1 Tvpe 1 1.0 95,0 fi] 53045.0
Dewrload Z Tvpe 1 1.0 G13.0 g5 B3145.0
Dowrload 3 Tvpe 1 1.0 E358.0 a9 B3252.0
Dowrload 4 Tvpe 1 1.0 &vs.0 g1 B3EEE. 0
Dewrload b Type 1 1.0 3066, 0 15 BE155. 0
Download & Type 1 1.0 &35, 0 g3 hzgb4. 0
Download 7 Type 1 1.0 913.0 53 532440
Dowrload g Type 1 1.0 g35.0 63 B2TE4.0
Dowrload 4 Type 1 1.0 g85.0 G2 B3196.0
Dowrload 10 Type 1 1.0 95,0 a7 B3456. 0
Dowrload 11 Tvpe 1 1.0 ¥15.0 74 B3132.0
Dowrload 12 Type 1 1.0 E¥8.0 az E317v6.0
Dowrload 13 Type 1 1.0 E93.0 g9 B32Z2.10
Dowrload 14 Type 1 1.0 ER3.0 a5 E3010.0
Dowrload 15 Type 1 1.0 ZR36.0 z1 532660
Dowrload 15 Type 1 1.0 986 0 55 B3130.0
Dewrload 17 Type 1 1.0 g2v. 0 Fid BzazE.0
Dewrload 15 Type 1 1.0 ZR01.0 2z BEOZE. 0
Dewrload 1% Type 1 1.0 ZB%5.0 Z1 544595 10
Download Pl Type 1 1.0 1114.0 43 53472, 0
Download Z1 Type 1 1.0 1302.0 41 53352, 0
Dowrload 22 Type 1 1.0 3045.0 15 B4310.0

23 Type 1 1.0 1524.0 33 B3ESZ.0
Dowrload 24 Type 1 1.0 2875.0 19 B4852.10
Dowrload 25 Type 1 1.0 10z7.0 Bz 534040
Dowrload 25 Type 1 1.0 2485.0 22 B4570.0
Dowrload 27 Type 1 1.0 1800.0 33 Bza00. 0
Dowrload 25 Type 1 1.0 1172.0 45 B3812.0
Dowrload ] Type 1 1.0 1177.0 45 B2965. 10
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Radar Type 2- Radar Waveform

Trial List
wan v R e Bt D
us us

Dewrload 1 Tvpe 2 3z 172.0 25 4554, 0
Dowrload 1 Tvpe 2 1.1 207.0 23 4761.0
Dewrload Z Tvpe 2 | Z30.0 24 BRZ0. 0
Dowrload 3 Tvpe 2 4.5 200.0 29 BS00. 0
Dowrload 4 Tvpe 2 3.9 Z14.0 25 Banz. 0
Dewrload b Type 2 2.9 2220 25 BYTz.0
Download & Type 2 32 z04.0 25 5504, 0
Download 7 Type 2 2.5 182.0 25 4500, 0
Dowrload g Type 2 31 164.0 25 4764. 0
Dowrload 4 Type 2 1.2 185.0 23 3R35.0
Dowrload 10 Type 2 3.9 z210.0 27 BET0. 0
Dowrload 11 Type 2 4.6 z01.0 29 B529.0
Dowrload 12 Type 2 32 182.0 25 4212.0
Dowrload 13 Type 2 2z 187.0 25 4875.0
Dowrload 14 Type 2 4.5 1583.0 et 4727.0
Dewrload 15 Type 2 3.0 203.0 25 B275.0
Dewrload 15 Type 2 5.0 163. 0 29 4572, 0
Dewrload 17 Type 2 2.4 Z17.0 25 B4Z5. 0
Download 15 Type 2 2.9 181.0 25 45865, 0
Dowrload 19 Type 2 2.3 186.0 25 41B0.0
Dowrload 20 Type 2 37 150.0 27 40E0.0
Dowrload 21 Type 2 22 176.0 25 4400. 0
Dowrload 22 Type 2 4.9 185.0 29 BEER. O
Dowrload 23 Type 2 2.9 20z.0 25 BZBZ.0
Dowrload 24 Type 2 2.5 173.0 25 44E0. 0
Dowrload 5 Type 2 1.1 206.0 23 4735.0
Dewrload 25 Type 2 3.8 185.0 27 4135.0
Dewrload 27 Type 2 4.7 157.0 29 4553, 0
Dewrload 28 Type 2 2.4 224.0 25 BE00. O
Download 28 Type 2 4.2 182.0 28 4482, 0
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Radar Type 3- Radar Waveform

Trial List
man v MR mreo o D
us us

Dowrload 0 Tuvpe 3 8.z J55.0 17 60350
Dowrlead 1 Tvpe 3 6.1 457.0 15 TVE2.0
Dowrload z Tuvpe 3 7.1 344.0 15 BRO4.0
Dowrlead 3 Tyvpe 3 9.5 Z58.0 15 El54.0
Dowrload 4 Tvpe 3 8.9 Z30.0 15 4140.0
Dowrload = Tupe 3 7.a 432.0 17 T344.0
Download & Tupe 3 3.2 Z0v.0 17 3B19.0
Download [ Tupe 3 P.h 4430 17 T831.0
Towrlead g Type 3 g.1 439.0 iv T453.0
Towrlead a Type 3 6.2 2230 15 3BE5.0
Dowrlead 10 Tupe 3 8.9 208.0 15 3744.0
Dowrlead 11 Tupe 3 9.6 453.0 15 F334.0
Dowrlead 1z Tupe 3 8.2 441.0 17 4970
Dowrdead 13 Type 3 P2 323.0 15 B1&3.0
Dowrdead 14 Type 3 B Z87.0 15 5345.0
Dowrload 15 Tupe 3 g.0 412.0 17 Too4. a
Dowrload 15 Tupe 3 10.0 J24.0 15 BE32.0
Dowrload 17 Tupe 3 7.4 Zri.n 17 4807. 0
Dowrload 15 Tupe 3 7.a 349.0 17 B833.0
Dowrload 19 Tupe 3 7.3 409.0 16 f544. 0
Download zo Tupe 3 g.7 3r3n 15 G7l4.0
Download Z1 Tupe 3 Te Z84.0 15 4064, 0
Towrlead 22 Type 3 9.9 Zvd. 0 15 4832.0
Dowrlead 23 Type 3 e Zve.0 17 4726.0
Dowrlead 24 Tupe 3 (= 3170 17 53582.0
Dowrlead 25 Tupe 3 6.1 2800 15 4160.0
Dowrlead 25 Tupe 3 8.8 Z11.0 15 37a5.0
Dowrdead 27 Type 3 a7 Z¥2.0 15 45950
Dowrdead 25 Type 3 7.4 Z54.0 17 4453.0
Dowrload 8 Tupe 3 9.2 Z84.0 15 B11Z.0
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Radar Type 4- Radar Waveform

Trial List
wan v MR e Bt D
us us

Dewrload 1 Tvpe 4 16.0 3550 14 45870.0
Dowrload 1 Tvpe 4 11.3 457.0 1z E544. 0
Dewrload Z Tvpe 4 13.6 344.0 13 44720
Dowrload 3 Tvpe 4 19. 4 2858.0 15 4505. 0
Dowrload 4 Tvpe 4 17.5 Z30.0 15 34E0.0
Dewrload b Type 4 15.3 432.0 14 G045, 0
Download & Type 4 15.49 Z07.0 14 2895, 0
Download 7 Type 4 14.3 443. 0 13 are9. 0
Dowrload g Type 4 15.8 439.0 14 G145.0
Dowrload 4 Type 4 11.5 223.0 1z 2575.0
Dowrload 10 Type 4 17.4 208.0 15 3120.0
Dowrload 11 Type 4 18.0 453.0 15 r40s. 0
Dowrload 12 Type 4 15.0 441.0 14 G174.0
Dowrload 13 Type 4 13.8 323.0 13 4129.0
Dowrload 14 Type 4 15.9 287.0 15 4782.0
Dowrload 15 Type 4 155 4172.0 14 BTES. 0
Dowrload 15 Type 4 19.49 324.0 15 Blad. 0
Dewrload 17 Type 4 14.1 Zri.o 13 3BZ3.0
Dewrload 15 Type 4 15. 2 34%9.0 14 4536, 0
Dewrload 1% Type 4 13.8 40%. 0 13 B31r.0
Download Pl Type 4 17.1 3rin 15 BRZE. 0
Download Z1 Type 4 13.4 Z84.0 13 Fa0z. 0
Dowrload 22 Type 4 19.8 2v4. 0 15 4334.0
Dowrload 23 Type 4 15.3 2vs.0 14 38820
Dowrload 24 Type 4 145 317.0 13 4121.0
Dowrload 25 Type 4 11.3 250.0 12 3120.0
Dowrload 25 Type 4 17.3 z11.0 15 31e5.0
Dowrload 27 Type 4 192 2720 15 4382.0
Dowrload 25 Type 4 14. 2 284.0 13 3432.0
Dowrload ] Type 4 15. 2 Z84.0 15 4260. 0
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Radar Type 5- Radar Waveform-0

Trial List
Burst Taveform
Trial Id ¥adar :u.-b:r of Feriod Length
ype ursts . ()
. Download
Burst Pual Chirp Humber of
Burst ID Dffzet h Tidt Polses per |FEI-1 (us) [PRT-2 (us) |[PRT-3 (us
it vidih (us) [TidtR al (us) (us) (us)
{n=) : 57 (=) Burst

1] 636185, 0 T.E 13 Z 1668.0 1477.0 -

1 32674.0 1.9 5 1 1074.0 - -

2 226294, 0 63.8 2 1 1584.0 - -

3 417976, 0 95, 6 19 3 1682.0 1786, 0 15343.0
4 611152.0 5.9 16 3 1795.0 1215.0 1729.0
5 g789.0 73T 1z Z 1195.0 1849.0 -

6 201917.0 Tz 13 2 1537.0 1519.0 -

i 396530, 0 634 10 2 1887.0 1114.0 -

8 535564, 0 TE. T 13 z Z000.0 1185.0 -

9 7837940 3.2 i1 1 1147.0 - -

10 177933.0 887 16 3 1433.0 1698.0 1394.0
11 370624, 0 943 19 3 1670.0 1426.0 1936.0
12 564593, 0 776 13 2 1294.0 1671.0 -

13 TEERE3. 0 65 T 10 1 1812.0 - -

14 184262.0 93.5 18 3 1444.0 1130.0 1468.0

Radar Type 5- Radar Waveform-1

Trial List
Burst Tareform
Trial Td %;::r :::::z of {e;iod %e?gth
= =
. Townload
Burst Pul Chirp Humber of
Burst ID 0ffset "d:; {us) Tidth Pulses per |PEI-1 {us) [PRI-2 {us) [PRI-3 (us)
(us) : =7 (=) Burst

0 BE3020. 0 76.0 1z 2 1580.0 1827.0 -

1 1016643.0 99 4 20 3 1401.0 1262.0 1267.0

2 1379398, 0 674 10 Z 1831.0 14030 -

3 246489, 0 736 1z 2 1449.0 1041.0 -

4 609113.0 659 10 1 1432.0 - -

5 Ar0ssz. 0 3.8 15 3 1386.0 128z2.0 1419.0

6 1338913.0 655 9 1 1543.0 - -

i 200406. 0 956 20 3 1548.0 1796.0 1728.0

Radar Type 5- Radar Waveform-2
Trial List
Burst Rareform
Trial Td %adar Humber of Period Length
ype Bursts - =)

. Townload

Burst Pulse C?irp Humber of
Burst ID Dffsat ¥idth (us) ¥idth Fulses per |[PET-1 {us) |PRI-Z (us) |[FRI-3 (us)
us T Burst

1] 409555, 0 73.8 12 2 1806. 0 1635.0 -

1 BTIE52.0 9.5 11 z 11iv.0 164%.0 -

2 H938652.0 1.9 3 1 1661. 0 - -

3 1132090 §4.6 15 3 1976, 0 n3z.0 1271.0
4 STETZE. 0 95.4 19 3 1060, 0 19030 1355, 0
5 541212.0 G5.0 10 2 1365. 0 1351.0 -

] 503714.0 896 17 3 1335.0 1614.0 1673.0
T 508635, 0 51,9 15 2 10220 1689.0 -

B S440657.0 858.3 17 3 151000 1330.0 1835.0
a E05331.0 3.7 ] 1 18970 - -

10 571542.0 91.3 15 3 1961.0 1106.0 1001.0
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Report No

Radar Type 5- Radar Waveform-3

.- CTA231129002W09

Trial List
Trial Td ‘T‘;::’ Humber of Tt :.:;;fl‘:"
{s) (s}
. Download
Burst Pulse C]_lirp Humber of
Burst ID 0ffzet ¥idth (us) Tidth Fulses per (FEI-1 (us) (FEI-2 ({us) |PRI-3 (us)
(u=) [i_1F9] Burst
o 28641.0 651 10 2 1339.0 1385.0 -
1 171821.0 RS T T 1 1251.0 - -
2 316228.0 B3 13 2 1136.0 1640.0 -
3 451864.0 b6, 4 T 1 1753.0 - -
4 BETT.0 99,7 0 3 1195.0 17050 11890
5 15395850 BT T T 1 1013.0 - -
& 259238.0 == 5 1 107z.0 - -
[ 443177.0 0.0 14 z 1452.0 1369. 0 -
i EE7ETL.O0 52.0 15 2 1993.0 1197.0 -
a 13B674.0 528 15 z 1883.0 1008. 0 -
10 2y8928.0 §5.0 17 3 1061.0 1925.0 1101.0
11 4242790 932 15 3 1207.0 1207.0 12230
12 EY0132.0 T0.4 11 z 1525.0 1360.0 -
13 117439.0 G953 19 3 1171.0 19660 1776, 0
14 262602.0 51,9 15 2 1620.0 1545.0 -
15 406573, 0 95. 5 0 3 1875.0 1163. 0 1062, 0
16 EE3328.0 5.0 9 1 1767.0 - -
17 9e735.0 554 16 3 1011.0 1637.0 14280
18 24405850 a1 6 15 3 1875.0 1445, 0 1326.0
19 390012.0 G673 10 2 1091.0 1218.0 -
Radar Type 5- Radar Waveform-4
Trial List
Trial 14 pader Hanber of 1?%?:.1 I(Eé;fﬂ"

. Dowrdoad

Burst Pulse C]_n:rp Humber of
Burst ID |0ffset ¥idth (ue) [Tidth Pulses per |[PRI-1 (us) [PRI-2 PRI-3 {us)
{usz) (W) Burst

i 6296140 67.9 10 z 1320.0 1133.0 -

1 96EE6. 0 623 a8 1 1967.0 - -

z 267718.0 £33 I 1 1E92.0 - -

3 4367840 90.0 17 3 1300. 0 11530 1346, 0
4 G05288. 0 771 13 z 1166, 0 1646, 0 -

5 7EE10.0 839 15 3 1278.0 123210 1459, 0
& 24E63E. 0 @91 17 3 1240.0 1334, 0 1939, 0
7 416355, 0 818 15 2 1833.0 16760 -

8 BEETIE. O 503 5 1 1075.0 - -

9 E4E71.0 87.1 16 3 1116.0 1996, 0 1756. 0
10 22E17E.0 1.3 11 z 1225.0 1815.0 -

11 3948250 975 20 3 1884.0 1465, 0 1132.0
12 E6E361. 0 90.6 17 3 1661.0 1040. 0 1354.0
13 33643.0 863 16 3 1596.00 11830 1782.0
14 2039570 976 20 3 1365.0 1072.0 1361.0
15 373812.0 a4 7 16 3 1021.0 1718.0 1854. 0
16 544060, 0 99.7 20 3 1150.0 124400 1988, 0




Trial List
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Radar Type 5- Radar Waveform-5

. Dowrload

Burst Tareform
Trial Id %adar Huaber of Period Length
¥ype Bursts <) (=)

Burst Pulze Fumber of

Burst ID ?ii;et Yidth (us) g:i::s per |FRI-1 {us) [PRI-2 {us) |PRI-3 (us)
1] 168435.0 2z.9 15 3 1055.0 1664. 0 1407.0
1 2224586.0 67T 10 2 1744. 0 1747.0 -

2 430731.0 65, & 10 1 10%2.0 - -

3 5377E4.0 BG. 3 T 1 1851.0 - -

4 g45342.0 B3. 7 & 1 17z27.0 - -

5 126720.0 535 15 3 1675.0 1230.0 1026.0
L] 404588, 0 65, & 10 1 1518.0 - -

T 510711.0 559 16 3 1134.0 1034. 0 1808.0
& §15057.0 6.3 13 2 1606.0 1926.0 -

9 171459.0 51.5 15 2 1891.0 1714.0 -

10 3TTeE9.0 89,4 17 3 1310.0 1694.0 1827.0
11 EEE3TE.0 63,4 9 1 1565. 0 - -

12 TO2E34.0 =N 11 2 1z307.0 1925.0 -

13 1460440 4.5 12 2 1264.0 1546. 0 -

Radar Type 5- Radar Waveform-6
Trial List
Trial Td ‘T‘;::’ Famber of i {Z;.in:"
. Dowrload
Burst Pulse Cyirp Humber of
Burst ID 0ffset ¥idih (as) Ti tlt])l gulses per |[PEI-1 {us) |[PEI-2 (us) |[PRI-3 (us)
ns T urst

o JeR0zz.0 95,6 192 3 1182.0 1609.0 1681.0
1 521713.0 26, 7 12 3 1528.0 1793.0 1154.0
Z T14222.0 856.5 16 3 1923.0 1396. 0 1865.0
3 112450.0 733 1z 2 1208.0 1318.0 -

4 3062530 E5. & [ 1 1685.0 - -

5 BO0Z232.0 EE. 4 3 1 1145.0 - -

L] 620932, 0 85,3 16 3 1336.0 1604. 0 1520.0
T 58645, 0 79. 4 14 2 1344. 0 1893.0 -

& 282808.0 BB T 10 1 1476.0 - -

9 475542.0 =] 10 2 1005.0 1025.0 -

10 BETEET.0 TeT 13 2 1872.0 1835.0 -

11 64545, 0 79.6 14 2 1852.0 1331.0 -

12 2577EE.0 94.9 19 3 1830.0 1070.0 13490
13 452338.0 61.4 g 1 1451.0 - -

14 5433550 a0, & 17 3 1233.0 1562.0 1887.0
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Radar Type 5- Radar Waveform-7

Trial List

Radar Humber of {avef]n:r-
T Bursts engt
G {s}

. Dowrload

Burst Pulse Fumber of
Burst ID 0ff=zet Yidth (us) Pulses per (PRI-1 {us) |PEI—2 (us) [PRT-3 (us)
us Burst

1] G144, 0 BZ. 6 g 1 1210.0 - -

1 292696, 0 g4 1 15 3 1314.0 1726.0 1829.0
2 533959, 0 ar. 7 0 3 1138.0 1865. 0 1308.0
3 TTEEG4. 0 ar.3 20 3 1341.0 1446.0 1766.0
4 21642.0 a3. & 20 3 1644.0 1356.0 1302.0
1 263385.0 2.z 1z 2 1771.0 1154.0 -

& B0BGS1. 0 676 10 2 1176.0 1027.0 -

T 7470830 7|7 13 2 1026.0 1871.0 -

8 ageans. 0 609 g 1 17a5.0 - -

a 234024.0 64 2 2 1 1138.0 - -

10 47E207.0 78.8 14 2 1754.0 1604. 0 -

11 T18826.0 7.6 16 3 1511.0 1viz.0 1683.0

Radar Type 5- Radar Waveform-8

Trial List
Huab g |Burst Tareform
Trial Id B“ :r ° Period Length
nrsts {s) (s}
. Dowrload
Burst Pul Chirp Humber of
Burst ID 0ff=zet T Tidth Pulses per (PRI-1 (us) [PRT—2 (us) |PRI-3 (us)
¥idth (us)
{n=) ' 57 (e Burst
1] [rcecy b A4, 1 ] 1 1418.0 - -
1 1749680 BO.T 5 1 1221.0 - -
2 JgEE1E. 0 BZ.3 g 1 1874.0 - -
3 BE7395.0 29,8 20 3 1668.0 1696.0 1949.0
4 THEGET. 0 6. 4 10 z 1014.0 10880 -
1 149042.0 805 14 2 1736.0 16050 -
L] 3EETE0. 0 62,5 a9 1 1775.0 - -
T 563524, 0 74.8 1z 2 1149.0 1204.0 -
& T340 B0.§ g 1 1049.0 - -
a 123796.0 4.0 i1 1 1417.0 - -
10 331E18.0 3.0 a9 1 1730.0 - -
11 537402.0 a1.8 18 3 1143.0 1270.0 1347.0
12 T44808. 0 793 14 Z 1z274.0 189z.0 -
13 agL7z.0 Gd. 3 9 1 1937.0 - -
Radar Type 5- Radar Waveform-9
Trial List
Burst Taveform
Trial Id ¥ad:r ::Is':: of Feriod Length
D (=) (=)
. Dowrdload 1
Burst Pul Chirp Humber of
Burst ID 0ffzet e Tidth Pulsez per (FRT-1 {os) [PRI2 {us) |PRT-3 (us)
¥idth (us)
{n=) B =7 | (=) Burst
1} 536615.0 63,4 2 1 1043.0 - -
1 98663, 0 Bz.0 g 1 1863.0 - -
2 1289236, 0 ar.z 20 3 1873.0 16080 1683.0
3 127106.0 78T 14 2 1466.0 1743.0 -
4 490353, 0 4.2 1z Z 1z80.0 1z19.0 -
L ge2409. 0 8.7 17 3 1293.0 1934.0 1273.0
& 1217182.0 b4 3 i1 1 1291.0 - -
[ g2z296.0 95 4 19 3 1880.0 18EE. O 1781.0




Trial List
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Radar Type 5- Radar Waveform-10

Report No.: CTA231129002W09

. Dowrdload

Badar

Trial Id T
ype

Yareform
Lengzth
(=)

Humber of
Bursts

Burst Pulse Fumber of
Burst ID l%ff;et Yidth (us) guls:s per |FRI-1 {us) |PEI—2 (us) [PRT-3 (us)
us urs

o 209z49.0 TIT 1z Z 1208.0 1497.0 -

1 378386, 0 a7 .4 20 3 1842.0 1764.0 1613.0
2 548411.0 a1 7 18 3 1299.0 1v0z.0 1462.0
3 17733.0 6. 2 10 1 1393.0 - -

4 187982.0 70.8 11 2 1968.0 1821.0 -

L 38270 BZ.3 5 1 1740.0 - -

6 528886, 0 789 14 2 1308.0 1984.0 -

T TOO166.0 70.9 11 2 1080.0 1388.0 -

& 167187.0 =N 13 Z 1437.0 1430.0 -

2 338262.0 9.1 7 1 1697.0 - -

10 B05324. 0 77.o 13 z 13987.0 1304.0 -

11 GTa659. 0 67.9 10 2 1803.0 1083.0 -

1z 146031.0 1.2 14 2 1720.0 1932.0 -

13 318923.0 TE.T 14 Z 1247.0 11z21.0 -

14 4880546. 0 3.3 9 1 1634.0 - -

15 BETIZ6.0 639 11 2 1549.0 1423.0 -

16 128808, 0 9.3 7 1 1093.0 - -

Radar Type 5- Radar Waveform-11
Trial List
Trial 14 Feder Ruaber of Paied  |Leneth

. Download

(=) (=)

Burst Pulse Humber of
Burst ID %ff;et ¥idth (us) guls:s per |[PRI-1 (us) [PRI-2 PRI-3 (us)
s ors

0 2637360 93.9 20 3 1351.0 1650, 0 1485.0
1 4164590 a2.3 15 z 1716.0 1855. 0 -

2 EGTI0Z. 0 6.7 16 3 1211.0 1400. 0 1919.0
3 929750 &9 7 17 3 1861.0 1068, 0 1282, 0
4 2451550 936 20 3 1507.0 11940 1461.0
5 397608, 0 711 11 z 1821.0 17890 -

6 5514310 55 9 6 1 1847.0 - -

7 T4413.0 67.9 10 z 1380.0 1372.0 -

8 226559, 0 54.4 16 3 1203.0 11070 1443.0
9 380056, 0 538 7 1 1715.0 - -

10 533408, 0 656 9 1 107.0 - -

11 BEE47.0 785 14 z 1911.0 1704. 0 -

12 2078760 @23 15 z 1845.0 1686, 0 -

13 3EGTTL.O a0, 1 17 3 1938.0 1071.0 1266.0
14 511237.0 9.2 17 3 1383.0 1089. 0 1950, 0
15 36803.0 831 15 z 1843.0 1406, 0 -

16 189652, 0 53,5 7 1 1742.0 - -

17 3418090 7o 13 z 11a7.0 1667.0 -

18 495737.0 B5. 0 6 1 1mz.0 - -
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Radar Type 5- Radar Waveform-12

Trial List
Trial T4 Feder Famber of Peried {Z;.in:"
= s
. Dowrload
Burst Pulse Cyirp Humber of
Burst ID ﬂffiet ¥idih (as) };ﬁt? guls:s per |[PEI-1 {us) |[PEI-2 (us) |[PRI-3 (us)
us z urs
o 22811.0 B5.1 T 1 1925.0 - -
1 216473, 0 2.1 13 1 1810.0 - -
Z 410004.0 =0 5 1 1271.0 - -
3 G03E71. 0 E0.2 g 1 15812.0 - -
4 Ta4160.0 959 19 3 1399.0 1906. 0 1608. 0
5 1222510 9.9 14 2 1626.0 1885.0 -
& FEEES0. 0 75.5 14 z 1235.0 1817.0 -
T EV9862.0 3.8 3 1 1763.0 - -
& TT3423.0 G4, 7 =] 1 1500.0 - -
9 168828.0 614 5 1 1320.0 - -
10 361606.0 532 15 2 1692.0 18858.0 -
11 BE5566. 0 gd. 7 16 3 1533.0 1677.0 1635, 0
12 T47241.0 = 17 3 1705.0 1525.0 105&.0
13 144710.0 T8.3 14 z 1255.0 1861.0 -
14 337856.0 52,3 11 2 1731.0 17iv.0 -
Radar Type 5- Radar Waveform-13
Trial List
bl w1 |Loes | e o {(Zgéfil"

. Dowrload

Burst Pulse Fumber of
Burst ID 0ff=zet Yidth (us) Pulses per (PRI-1 {us) |PEI—2 (us) [PRT-3 (us)
us Burst

1] GE4275. 0 8.3 13 z 18940 161z2.0 -

1 207886, 0 BG. 3 T 1 1456.0 - -

2 181316.0 67,7 10 z 1617.0 11588.0 -

3 393746.0 EE.& i1 1 1337.0 - -

4 636093, 0 762 13 2 14z1.0 1267.0 -

1 g7ER93. 0 T6.3 13 2 1388.0 1308.0 -

& 121273.0 6. 7 16 3 1647.0 1362.0 1924.0
T 362696, 0 934 20 3 1873.0 18600 1249.0
8 604342, 0 G6.4 16 3 1779.0 1439.0 1046. 0
a g46453. 0 936 18 3 1088.0 10310 1482.0
10 91871.0 3.3 9 1 1325.0 - -

11 333080.0 92 4 18 3 1412.0 1673.0 13z22.0




Trial List
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Radar Type 5- Radar Waveform-14

. Download

Burst Taveform
Irial Id ¥adar Humber of Feriod Length
yee Persts | () (=)

Burst Pulse Humber of
Burst ID l%ff;et ¥idth (us) guls:s per |[FRI-1 (us) [PRI-2 {us) |PRT-3 (us)
s ors

0 361323.0 93.3 1 3 1853.0 1912.0 1535.0
1 E1E261.0 69,1 11 z 1102.0 17940 -

2 39025.0 6.9 16 3 1044.00 11820 11480
3 180800, 0 549 16 3 1884.0 1948 0 11180
4 343941.0 723 12 z 1094.0 1916.0 -

5 407624.0 E1.7 g 1 1447.0 - -

6 20319.0 533 7 1 1429.0 - -

7 172899, 0 608 a8 1 1879.0 - -

8 326572.0 E7.1 7 1 1641.0 - -

9 4758410 a8.9 17 3 1886.0 1964 0 1489.0
10 1483.0 2.0 1z z 1809, 0 1287.0 -

11 163647, 0 90.9 1a 3 1261.0 1666, 0 1370, 0
12 3070960 598 a8 1 1862.0 - -

13 452504, 0 0.0 11 z 1753.0 1281.0 -

14 £10798.0 67.2 10 z 1625.0 1881, 0 -

15 134759.0 912 1a 3 1382.0 1832.0 1661. 0
16 285306. 0 56,5 7 1 1453.0 - -

17 4412960 512 5 1 1237.0 - -

18 E92780.0 4.1 1z z 1471.0 1248.0 -

Trial List

Radar Type 5- Radar Waveform-15

. Dowrload

Tareform

Trial Id Length

{s)

Burst Pulze Fumber of
Burst ID l%ff;et Yidth (us) guls:s per |FRI-1 {us) [PRI-2 {us) |PRI-3 (us)
us urs

1] 188286, 0 TE. 8 13 z 1110.0 1140.0 -

1 366024, 0 B0 2 5 1 1316.0 - -

2 B73452. 0 62,49 a9 1 18z20.0 - -

3 TE0E19.0 64 T 2 1 15020 - -

4 132488.0 3.8 15 3 1410.0 1087.0 1621.0
1 340207.0 65 4 2 1 15440 - -

L] 548203, 0 3.2 ] 1 10z4.0 - -

T 7EE333.0 1.7 5 1 1603.0 - -

& 107117.0 a7 14 z 1504.0 1165.0 -

a 314500. 0 724 1z 2 1050.0 1343.0 -

10 BEE447.0 B3.8 ] 1 1327.0 - -

11 T28517.0 736 1z 2 1524.0 15630 -

12 g1&11.0 B8 7 10 Z 17zz.0 11zz.0 -

13 2889438, 0 2.5 15 2 1404.0 1019.0 -
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Radar Type 5- Radar Waveform-16

Trial List
Trial Td ‘I‘;::’ Humber of Tt :.:;;fl‘:"
(=) (s)
. Dowrdload
Burst Pulse Cbirp Humber of
Burst ID 0ff=zet Yidth (us) Tidth Pulses per (PRI-1 {us) |PEI—2 (us) [PRT-3 (us)
{n=) (M=) Burst
1] 348766, 0 576 17 3 1868.0 108E. 0 1840.0
1 490019. 0 5.2 16 3 1735.0 1541.0 1408.0
2 39073.0 4.5 16 3 1834.0 1589.0 1463.0
3 183923.0 774 13 2 1749.0 1460.0 -
4 3287770 765 13 2 1518.0 1485.0 -
L 474723, 0 609 g 1 1640.0 - -
& 21394.0 3.0 15 2 1080.0 1010.0 -
[ 1689920 g0. 4 14 z 15z24.0 1vez.0 -
8 310973.0 67.5 10 2 1764.0 1151.0 -
9 486554, 0 621 g 1 1498.0 - -
10 3515.0 g6. 4 16 3 1773.0 1966.0 1263.0
11 147325.0 4.3 15 3 1893.0 1158.0 1788.0
12 2932260 76.9 13 2 1226.0 1837.0 -
13 43659220 95, 8 19 3 1192.0 1298.0 1844.0
14 B54015.0 EE. 2 i1 1 1644.0 - -
15 130832.0 2.0 T 1 1402.0 - -
16 274654, 0 945 19 3 1296.0 ivoo.a 1283.0
17 418573.0 a1.9 18 3 1870.0 1978.0 1165.0
18 BE3464. 0 8§82 16 3 1732.0 18810 1189.0
19 112787.0 695 11 2 1038.0 12240 -
Radar Type 5- Radar Waveform-17
Trial List
Trial Td %;1‘}:’ Hanber of g;f:d :.%;fl‘:"

. Dowrload

Burst Pulse Cbirp Humber of
Burst ID Uff;et Yidth (us) };ﬁt? guls:s per |FRI-1 {us) |PEI—2 (us) [PRT-3 (us)
us T ur s

1] 429224, 10 g6, 4 16 3 1288.0 1815.0 1486.0
1 G70241.0 az.2 18 3 1898.0 1719.0 1886.0
2 212530, 0 g0. 4 14 z 1516.0 1598.0 -

3 188603, 0 b4 3 i1 1 1335.0 - -

4 400524. 0 B3 1 1 1 13035.0 - -

1 641915.0 694 11 2 1503.0 1646, 0 -

& 883523, 0 691 11 2 127a.0 1639.0 -

T 128373.0 100.0 20 3 1376.0 1435.0 1886.0
8 370379.0 796 14 2 12538.0 1705.0 -

a 611194.0 G984 17 3 1374.0 16730 1623, 0
10 8EE66E. 0 3.3 i1 1 10156.0 - -

11 2a897.0 653 2 1 17090 - -




Trial List
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Radar Type 5- Radar Waveform-18

. Dowrload

Burst Tareform
Period Length
(5) (s)

Radar Humber of
Type Bursts

Trial Id

Burst Pulze Fumber of
Burst ID ?ff;et Yidth (us) guls:s per |FRI-1 {us) [PRI-2 {us) |PRI-3 (us)
us urs

1] 292143.0 BB.3 ] 1 1820.0 - -

1 499633, 0 B3.3 T 1 1797.0 - -

2 TOE3TF. 0 T2.3 1z z 1610.0 10380 -

3 58989.0 4.8 16 3 1131.0 1761.0 1721.0
4 Za6161. 0 §z2.5 15 z 1578.0 1431.0 -

1 474469, 0 63.3 2 1 1095.0 - -

L] 630544, 0 §0.0 14 z 1118.0 1813.0 -

T 33519.0 a0. 3 17 3 1660.0 1853.0 1123.0
& 240319. 0 a1.1 15 3 1838.0 1v83.0 1rz.0
a 447400. 0 956 19 3 1525.0 1036.0 1386.0
10 654516, 0 g§z.7 15 z 1710.0 15890.0 -

11 g083.0 B0 T 5 1 1234.0 - -

12 218438, 0 784 14 Z 1047.0 1108.0 -

13 421326.0 99 5 20 3 1299.0 1965.0 1869.0

Radar Type 5- Radar Waveform-19
Trial List
Trial Td %;1‘}:’ Hanber of g;f:d :.%;fl‘:"

. Dowrload

Burst Pulse Chirp Humber of
Burst ID 0ff=zet Yidth (us) T tlt])l gulses per |FRI-1 {us) |PEI—2 (us) [PRT-3 (us)
us z urst

1] TIITER. O 5.6 17 3 1801.0 1067. 0 1927.0
1 arragz. o 7.4 T 1 1723.0 - -

2 ZE1197.0 95, 6 19 3 1056. 0 1665.0 1324.0
3 462915, 0 69T 11 2 1781.0 15450 -

4 TOEOTL.O 774 13 2 16420 1317.0 -

1 247923.0 2.0 3 1 1866. 0 - -

& 191373.0 G5.4 17 3 18a7.0 1077.0 1366. 0
T 432661. 0 ar.3 20 3 1720.0 1896. 0 13687.0
8 G74004. 0 a5 2 1a 3 1391.0 1757.0 16720
a 2168420 95 4 19 3 1020.0 1892.0 1414.0
10 162176.0 Bd. G i1 1 1054.0 - -

11 403553, 0 804 14 2 1850.0 1436. 0 -




Trial List
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Radar Type 5- Radar Waveform-20

. Download

Radar Humber of Burst Tarefors
T Period Length
ype Bursts

(5) (s)

Burst Pulse Humber of

Burst ID %iset ¥idth (us) ;ﬂ::s per |[FRI-1 (us) [PRI-2 {us) |PRT-3 (us)
i 463470, 0 T 12 2 1615.0 1611.0 -

1 BEE0TZ. 0 57.1 7 1 15600 - -

2 9810, 0 91,9 1 3 13920 147500 1270
3 279914, 0 83.1 15 2 1809.0 1772.0 -

4 462536, 0 507 5 1 1003.0 - -

5 542324, 0 9.2 14 2 1574.0 1600. 10 -

6 765310 B3. 7 7 1 1156.0 - -

7 257765, 0 1.0 11 2 1521.0 156710 -

8 435564, 0 79.0 14 z 1777.0 1960, 0 -

9 620397, 0 66,5 10 2 1284.0 1428.0 -

10 £4310.0 735 1z z 1804.0 13820 -

11 235506, 0 0.5 11 2 1864.0 1115.0 -

1z 417036.0 6.6 13 z 1045. 00 1300, 0 -

13 597974. 0 81.2 14 2 1160.0 1675.00 -

14 32086, 0 61,6 8 1 1277.0 - -

15 2127510 94,9 19 3 1450.0 1206. 10 1860.0

Radar Type 5- Radar Waveform-21
Trial List
bl w1 |Loes | e o {(Zgéfil"

. Dowrload

Burst Pulse Fumber of
Burst ID 0ff=zet Yidth (us) Pulses per (PRI-1 {us) |PEI—2 (us) [PRT-3 (us)
us Burst

1] B2G149. 0 7.5 14 z 1683.0 1695.0 -

1 TET138.0 898 17 3 1174.0 1962.0 1167.0
2 12888.0 9.4 g 1 1852.0 - -

3 264612.0 796 14 2 1633.0 1890.0 -

4 498653, 0 6.0 13 2 111z.0 1511.0 -

1 TI8T2E.0 3.6 i1 1 1144.0 - -

& ag037z2. 0 §0.9 14 2 1220.0 1063.0 -

T 2262490 616 3 1 1724.0 - -

8 467279, 0 B3.4 i1 1 1801.0 - -

a TO9720.0 9.9 3 1 1379.0 - -

10 961847, 0 604 3 1 14535.0 - -

11 1948390 21,4 18 3 1768.0 1726.0 1227.0
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Radar Type 5- Radar Waveform-22

Trial List
Trial Td ‘I‘;::’ Humber of Tt :.:;;fl‘:"
(=) (s)
. Dowrdload
Burst Pulse l:]_lirp Humber of
Burst ID 0ff=zet Yidth (us) Tidth Pulses per (PRI-1 {us) |PEI—2 (us) [PRT-3 (us)
{n=) (M=) Burst
1] 261853, 0 7o 13 Z 1191.0 1363.0 -
1 407646 0 531 7 1 1248.0 - -
2 BEZ319.0 B2 1 3 1 1536.0 - -
3 a9107.0 769 13 2 1334.0 1236.0 -
4 243514.0 g0.0 14 2 1214.0 1862.0 -
L 359464. 0 2.0 1 1 i7oi.0 - -
& 531093.0 8.6 17 3 1693.0 1995.0 1206.0
[ g1159.0 Tz, 1z z 18z2.0 1357.0 -
8 2262450 93.5 20 3 1839.0 1746.0 1389.0
9 371906, 0 ET. 9 7 1 1193.0 - -
10 514197.0 95.9 19 3 1689.0 1570.0 1066. 0
11 63861.0 B35 & 1 1162.0 - -
12 207610.0 9z.0 18 3 1746.0 1664.0 1468.0
13 383638, 0 7.3 T 1 1534.0 - -
14 497616, 10 70.5 11 2 1654.0 16860 -
15 48653, 10 70.0 11 2 1042.0 1664.0 -
16 189521.0 4.0 15 3 1768.0 1630.0 1176.0
17 338330.0 761 13 2 1867.0 1067.0 -
18 478525, 0 932 15 3 1888.0 101g.0 1340.0
19 27694.0 955 19 3 1760.0 1614.0 1817.0
Radar Type 5- Radar Waveform-23
Trial List
Trial Td %;::’ Hanber of i :.:;;fl:"
(=) (s)
. Dowrload
Burst Pulze Fumber of
Burst ID ?ii;et Yidth (us) gﬂ::s per |FRI-1 {us) [PRI-2 {us) |PRI-3 (us)
1] 247117.0 801 g 1 1541.0 - -
1 453362, 0 9356 18 3 1890.0 10510 1413.0
2 Ga037E. 0 63, 5 11 z 1707.0 1877.0 -
3 14140.0 BG. 3 T 1 1086.0 - -
4 ZE0734.0 g6.0 16 3 1883.0 1105.0 1957.0
1 428367, 0 762 13 2 1672.0 1836.0 -
L] 636651, 0 b4, 4 ] 1 1817.0 - -
T g43157.0 711 11 2 1329.0 1243.0 -
& 158658, 0 TE. 2 13 z 1840.0 1770.0 -
a 403231.0 g0.2 14 2 1095.0 1209.0 -
10 10202, 0 8.7 14 z 1855.0 1214.0 -
11 g15229.0 0.9 18 3 1615.0 1862.0 1601.0
12 1v0z&7.0 637 10 Z 1377.0 1441.0 -
13 37F306.0 67. 4 10 2 1572.0 1313.0 -
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Radar Type 5- Radar Waveform-24

. Download

Burst Taveform
Trial Id Badar Humber of Feriod Length
Type Bursts = <)

Burst Pulse [Z]_urp Humber of
Burst ID |0ff=et ¥idth (us) [TidEh Pulses per |[PRI-1 (us) (PRI2 (us) |PRI-3 (us)
{usz) (M=) Burst
0 £28071.0 4.0 19 3 1643.0 1748.0 1941.0
1 B53391.0 0.8 11 z 1177.0 1201.0 -
z 1E6223.0 BG. 3 7 1 1006, 0 - -
3 3787340 957 19 3 1230.0 11630 1332.0
4 G01331.0 0.6 17 3 1217.0 1552.10 14850
5 BIEAGZ. 0 T4E 1z z 15630 12810 -
6 1282685, 0 92 6 1a 3 1065. 00 1663. 10 1222.0
7 3E1161.0 9.0 17 3 1493.0 11350 13800
8 5734250 955 19 3 1607.0 1822.0 1602. 0
9 798431, 0 0.5 11 z 1141.0 1780 -
10 100737.0 94.0 19 3 1009. 0 1629.10 1956. 0
11 324661.0 7] 6 1 1290.0 - -
12 B46278. 0 877 17 3 1435.0 19630 1164.0
Radar Type 5- Radar Waveform-25
Trial List
Trial 1d ‘T‘;::r jusber of Peried :.:;;fl‘:"

. Dowrdload

(5) (s)

Burst Pulse l:]_lirp Humber of

Burst ID 0ff<et Yidth (us) Tidth Pulsez per (PRI-1 {us) |PEI—2 (us) [PRT-3 (us)
{n=) (=) Burst

1} 12635842, 0 636 10 2 1306. 0 1161.0 -

1 119486, 0 831 15 Z 14z0.0 1318.0 -

2 452953, 0 60,9 3 1 1657.0 - -

3 g48641.0 T 13 2 17r5.0 1155.0 -

4 1208428, 0 774 13 Z 1793.0 1810.0 -

L 74748.0 ] 10 2 1675.0 1323.0 -

& 433300. 0 637 2 1 1333.0 - -

[ 800152, 0 a1z 15 3 1409.0 18510 1278.0




Trial List
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Radar Type 5- Radar Waveform-26

Report No.: CTA231129002W09

. Dowrdload

Badar

Trial Id T
ype

Yareform
Humber of ]Eel)lgtll

Bursts
5

Burst Pulse Fumber of
Burst ID l%ff;et Yidth (us) guls:s per |FRI-1 {us) |PEI—2 (us) [PRT-3 (us)
us urs

o 548565, 0 836 15 3 1832.0 1198.0 1000. 0
1 14067.0 9.4 17 3 1173.0 1627.0 1666. 0
2 154963.0 EE. & i1 1 1832.0 - -

3 353788, 0 a0. 9 15 3 1851.0 18640 19950
4 526383, 0 4. T i1 1 1826.0 - -

L 624506 0 ar. 7 0 3 1734.0 1z02.0 1280.0
6 1636680 67.6 10 2 1671.0 1434.0 -

T 333410.0 5.7 19 3 1689.0 1469.0 1268.0
& 504006, 0 683 10 Z 1780.0 1584.0 -

2 G7E297.0 783 14 2 1591.0 1082.0 -

10 1428800 EE.0 & 1 1427.0 - -

11 3124720 gd. 9 16 3 1128.0 1936.0 1199.0
1z 482953, 0 746 1z 2 1989.0 1886.0 -

13 GER0ZZ. 0 63,3 ol 1 1888.0 - -

14 121467.0 995 20 3 1035.0 1516.0 1120.0
15 292606. 0 636 2 1 1647.0 - -

16 461322, 0 §7.3 16 3 1831.0 1081.0 1531.0

Radar Type 5- Radar Waveform-27
Trial List
Trial 14 Feder Ruaber of Paied  |Leneth

. Download

(=) (=)

Burst Pulse Humber of
Burst ID %ff;et ¥idth (us) guls:s per |[PRI-1 (us) [PRI-2 PRI-3 (us)
s ors

0 B6E136. 0 5.6 16 3 1846.0 1078.0 1015.0
1 89970.0 636 10 z 1029.0 1780.0 -

2 243121.0 B4.2 6 1 1i1.0 - -

3 396034, 0 612 a 1 1104.0 - -

4 E46225. 00 97.1 20 3 1157.0 1969, 0 1100, 0
5 70898, 0 93,3 20 3 1142.0 16990 1622.0
6 2240930 624 a8 1 1655. 0 - -

7 3T6127.0 a0z 14 z 1126.0 17638, 0 -

8 527506, 0 87.5 17 3 1216.0 1448.0 1179.0
9 52247.0 5.8 16 3 1847.00 1348.0 1472.0
10 2045820 &8 1 17 3 1023.0 11240 1631.0
11 3579410 653 3 1 1848.0 - -

12 E10977.0 525 5 1 1470.0 - -

13 33698.0 E2.3 g 1 1312.0 - -

14 186023. 0 4.1 12 z 1915.0 1200.0 -

15 339327.0 549 6 1 1479.0 - -

16 491053. 0 6.z 13 2 1376.0 1602, 0 -

17 14858.0 0.4 a8 1 1768.0 - -

18 167387.0 &1.5 15 z 1491.0 1103. 0 -
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Radar Type 5- Radar Waveform-28

Trial List

Tareform
Trial Id %adar Hunber of Length
¥pe Bursts )

. Dowrload

Burst Pulse Fumber of
Burst ID 0ff=zet Yidth (us) Pulses per (PRI-1 {us) |PEI—2 (us) [PRT-3 (us)
us Burst

1] BOFT09.0 B0.5 g 1 1857.0 - -

1 TEOZ249.0 BB T i1 1 1246.0 - -

2 459003, 0 §5.8 16 3 1774.0 100z.0 1967.0
3 238634. 0 769 13 2 1126.0 1474.0 -

4 477676, 0 761 13 2 1264.0 1062.0 -

1 T18312.0 92,3 18 3 1180.0 1486.0 1492.0
& 280396, 0 - 14 2 1301.0 1767.0 -

T 208370.0 az.2 18 3 1898.0 1262.0 1713.0
8 445340. 0 §9.0 17 3 1260.0 1706 0 1411.0
a 69226, 0 70.9 11 2 1678.0 1620.0 -

10 932306, 0 631 9 1 1v52.0 - -

11 1762310 EE.3 i1 1 1622.0 - -

Radar Type 5- Radar Waveform-29

Trial List
R Ll gglgfﬁ"
. Download
Burst Pulss Chirp Humber of
Bur=t ID |0ff=et width (qs) [Tidth Pulses per |[PRI-1 (us) (PRI—2 (us) |[PRI-3 (us)
{usz) (WHz) Burst

0 ZTT4EE. O 3.4 15 3 1454.0 1205, 0 1801.0
1 437660, 0 97.3 20 3 1319.0 1526.0 1635. 0
2 595445, ) an. 4 17 3 1079.0 1986, 0 1674.0
3 97083, 0 91.5 18 3 1663, 0 1161.0 18020
4 ZETIEL. 0 93, 2 20 3 1876.0 1977.0 1766.0
5 419693, 0 5.5 8 1 1952.0 - -

6 5E0724. 0 80.0 14 2 1253.0 1137.0 -

7 7736, 0 6.5 16 3 1054. 0 1128.0 1828.0
8 236032, 0 91.1 18 3 11050 1599, 0 14420
9 398605, 0 93.5 18 3 1867.0 1373.0 1087.0
10 BEZ025. 60, 7 g 1 1033.0 - -

11 E76E4. 0 67.2 10 z 1288.0 1405. 0 -

12 219083, 0 61.8 8 1 1585. 0 - -

13 379234, 0 9.4 14 2 1933.0 1667.0 -

14 E40E06. &1.4 15 z 1096, 0 1464.0 -

15 37916, 0 65, 7 10 1 1496.0 - -

16 196794. 0 6.0 13 2 1733.0 1256, 0 -

17 3EHTE4. 0 81.0 14 z 1326.0 1668, 0 -
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Radar Type 6- Radar Waveform-0

. Download

. Hopping 3 _o
Pulse Hopping ¥isible
Trial Id ¥adar Tidth PRI {us) Puls;s Eate ieqn:;ce Freguency
¥re {us) D A (kHNz) {:: Humher

Ml o ' : : :

L] B354 BTLY B354 ET05 ER45
L R31Z2 R260 [=e RRO3 ERTO
10 B347 BE0S B2z 447 ERGE
15 BEz1 B35 BEO5 R45Z2 E4RR
20 RE36 ER&3 Bd34 R306 R411
25 BERG B3TE B4 75 B4352 BS54l
30 435 h2ad F406 k286 R327
35 203 BE0Z BEVT 5403 5330
40 BE1Z BT20 BE44 E&16 EREL
45 BETE BT04 B366 Rza0 B3a7
50 BETS BT23 B383 B3G5 [
55 RE30 R3TE E718 R281 R504
&0 5453 BE0Y 5479 5400 26
65 £3R4 BdEY BE4R RdE6 B511
70 E71G B402 BERGS B4 B398
I BE&ET BERY BET4 B354 it
B0 R313 BR3T F2RE R47h R2T2
85 53585 5474 BEER 5410 5355
90 BE1Y 1= 53586 RE6d R59T
95 721 R268 B439 BT06 ERZE
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Radar Type 6- Radar Waveform-1

. Download

. Hopping 3 _o
Pulse Hopping ¥isible
Trial Id ¥adar Tidth PRI {us) Puls;s Eate ieqn:;ce Freguency
¥re {us) D A (kHNz) {:: Humher

Ml o ' : : :

L] BG19 BETE BZv0 294 [t
L R&ED ETi0 FAGHA R399 RERS
10 Bzay 5333 BE42 5509 5708
15 BEES BEZY BE4T ER47 B25d
20 R37h B398 B354 Bddd BT05
25 BEE4 BE36 5450 EERS R4R3
30 Rd403 BRTE RS R4l Rdih
35 BET4 BEE0 BE23 EERS BEZT
40 BERS BT04 BETS BE33 ET24
45 B3T3 B348 B331 BER13 BE3T
50 BEd44 E3ld BEEE === B2RT
55 RETE Rdvl F473 424 R538
&0 bi544 5345 BEEY sty 413
65 RET1 415 BERO E371 B335
70 Rag2 Bd16 BR33 BT06 EBES
I BE3E BESZ BZE6 R4356 ET18
B0 R385 REES F4R3 R348 RdRE
85 B335 B34 5703 5382 E2a0
90 BEOS B313 B&a0 R326 B531
95 EE28 EB46 B259 B490 ER&0
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Radar Type 6- Radar Waveform-2

. Download

. Hopping 3 _o
Pulse Hopping ¥isible
Trial Id ¥adar Tidth PRI {us) Puls;s Eate ieqn:;ce Freguency
¥re {us) D A (kHNz) {:: Humher

o5

Ml o ' : : :

L] B30z B34Z Ee51 R4RE B511
L 483 R532 310 R2R7? RE05
10 BEEY BhEE1 5374 5362 Bi530
15 [ 320 BEOZ E47E BS54
20 ERRER B363 B3l6 B3a7 B367
25 R332 251 ) B3lz B2BZ R405
30 BER2P BE4Y 410 R518 R2R3
35 5311 BEE3 BEEG 5470 E265
40 BESY R385 BT10 R491 BdEs
45 B&TO B465 BT04 B4R5 B406
50 B354 400 BE15 Bvz20 [
55 RE95 RETH FAd1 Rd4h R525
&0 BEE4 BE20 5305 5334 290
65 401 BETE B3R9 BRES ERGE
70 R282 B549 B407 B3G5 BE47
I BE43 BEOS BESZ E&TE BETE
B0 hEa1 R2TE F351 ER1Z R500
85 5304 53582 B389 5455 BEEE
90 419 B4z B3R0 ERZ6 ER1S
95 709 BER2 B415 BEE3 B354
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Radar Type 6- Radar Waveform-3

. Download

. Hopping 3 _o
Pulse Hopping ¥isible
Trial Id ¥adar Tidth PRI {us) Puls;s Eate ieqn:;ce Freguency
¥re {us) D A (kHNz) {:: Humher

Ml o ' : : :

L] BERT BEE1 EE17 E&16 [
L RE3R 704 F356 R420 R338
10 BE15 5360 5415 5851 5313
15 Bddy BE05 BEZ0 RER3 ERES
20 ER19 R2GB7 B4T5 R330 ER&a3
25 BEOG EE1E B3E6 443 BEE1
30 533 R3GT F3R3 EROZ RE05
35 B347 BE4Y BZE6 5411 5451
40 B354 R332 BT09 REGT B394
45 RE04 ER39 Bdfd B437 BGED
50 B350 Bdz1 Bd16 EET4 R455
55 RBE36 BEE0 F2va R438 F324
&0 5499 ET10 5705 5404 53505
65 RE85 BEZE BEES (e BdRZ
70 ERTE R272 B432 R385 EBE1
I BE4Y B323 BT24 R2RE BTzl
B0 [Spc ] R3To RS Ra61 EROS
85 5479 =] 5341 sty E715
90 i) Bdad 5401 BE3T BdZ3
95 R280 B3l6 BEG2 Bza1 B549
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Radar Type 6- Radar Waveform-4

. Download

' Hoppin oo
Fulze Hopping PR1og ¥izible
Trial Id ¥adar Tidth PRI {ux) Puls;s Rate Eeqn:;ce Freguency
2193 (us) LS Ly (kHz) (:: Humber

Htam o 1 : 2 ‘

1} R337 F3dh FER3 Ra0z R5T3
5 BETY Bi5Z8 5450 B33 Bi542
10 R3RZ F51d E4RE =1 B5TZ
15 401 FERT4 FA11 ER6R R370
20 BET1 ERGE EZ06 R455 E3503
25 456 B3RS E715 E470 B350
30 BT03 B422 B324 BERT3 B5h4
35 B4Z6 [ B354 EEE1 RdEZ
40 R4S R495 BZv0 474 RER4
45 Evoi EG22 E475 E4590 EBRZ
50 [ ERGT B45T R300 4352
55 hT24 Rd37 F459 R2Ra ETiR
&0 5453 2TV EB35T 5705 5545
65 [T 262 EES1 R2R1 [t
Fi) R2TH R34l 354 ER10 ER1G
FiL] 345 B712 EE04 5548 5355
80 BEZY B5TE BZ54 Fd47 Bddz
B85 R4h4 23t B425 B4 B37d
a0 B343 BEES B47E [2istais) BS54
a5 B3TZ EYO7 BZvd R29Z2 Bd&g
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Radar Type 6- Radar Waveform-5

Trial List
' Hoppin oo
Fulze Hopping PR1og ¥izible
Trial Id ¥adar Tidth PRI {ux) Puls;s Rate Eeqn:;ce Freguency
2193 (us) LS Ly (kHz) (:: Humber

. Download ! . 3 ] 30

Htam o 1 : 2 ‘

1} RROZ FR34 F459 R453 4158
5 BE19 Bi551 EB5E 271 E57T4
10 REG83 EROO BESd E37E BE93
15 hiE04 ETid F&10 ERGZ Rd32
20 BEZTY E71l EEET B2TE B2TV
25 307 Bdds EET4 Rd14 E270
30 B405 R2a1 BE31 425 524
35 BEE6 [t E4350 B339 [
40 4T FRE1 BES3 RE17 RE530
45 E544 ET05 B453 E342 EE1D
50 s ER15 BES3 ER9S B45T
55 R3al RERS F4RR RE36 ER32
&0 bBEaY 458 5628 294 E518
65 REaY BE31 EEZ1 E4356 BdZ3
Fi) R2TE RE6R 340 R43h RdAGE
FiL] 5435 E515 EZTE E514 5330
80 BE20 ERG0 BESG R264d B2g8
B85 B405 B646 BERZ6 B346 B 76
a0 BZET ER38 5349 BR800 [t
a5 BET1 ER33 345 ERST ERZ3




Trial List

Page 66 of 90 Report No.: CTA231129002W09

Radar Type 6- Radar Waveform-6

. Download

' Hoppin oo
Fulze Hopping PR1og ¥izible
Trial Id ¥adar Tidth PRI {ux) Puls;s Rate Eeqn:;ce Freguency
2193 (us) LS Ly (kHz) (:: Humber

Htam o 1 : 2 ‘

1} Rav2 R348 B4R RE24 R260
5 2583 EETE 5610 54354 EEE1
10 [Sfatsis) B2g8 EE355 EETO E7i4
15 BETY R2RE F342 ERRE R2TH
20 5450 Bi5RZ EB49 724 RS540
25 BE34 ERRZ B300 Rd45 B405
30 R2af BT13 Bd31 ERE0 Bdd4
35 BEET 445 5701 R49Z2 R290
40 326 RZ58 FEz1 R35Z2 RZ80
45 EEED E313 EE41 E490 ET04
50 =1 474 BES2 B2T4 R4zl
55 S R525 F34h Ravd RERT
&0 ET11 ER18 5542 5301 5454
65 716 ERZ0 EE36 R366 Bd13
Fi) hd14 R3Ta F417 R316 Rd25
FiL] [ ERGE 5454 5296 5430
80 BE2Y BS54 BER3 B2T3 B505
B85 B465 B363 B431 R362 B365
a0 BE15 BE31 BE55 ERSE E3Z8
a5 455 EROZ BRSO B390 ER31
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Radar Type 6- Radar Waveform-7

. Download

' Hoppin oo
Fulze Hopping PR1og ¥izible
Trial Id ¥adar Tidth PRI {ux) Puls;s Rate Eeqn:;ce Freguency
2193 (us) LS Ly (kHz) (:: Humber

Hetam o 1 : 2 ‘

1} ER30 ERET F351 k310 R430
5 5325 ERG5 5655 5500 5410
10 BEZ23 ERRS B&TE R290 E2&0
15 [Statsts] R383 44k RE03 471
20 495 ER14 Eg50 E838 ==
25 431 ERG3 250 R404 Rd52
30 B4h1 BE61 BET0 B546 B354
35 BE4Z B33l B33 RO B2GT
40 301 R540 B389 RERG R5Z2
45 27T E391 EROT E395 EB0Z
50 BERZ 494 B2l =) B5z0
55 R363 718 FR4h R338 B985
&0 BEE4 B5Z25 5258 b554 5505
65 REG83 E5d3 BES4 EBTZ BET3
Fi) [STatee] ER1T F402 Rag1 RR6E
FiL] 2oz 5357 5326 5706 BEZT
80 [Yatevd B2G2 B357 B2TE ET18
B85 R270 E5l11 B425 B4b5 B369
a0 R361 R500 BZ56 394 ERT1
a5 400 B2ER B327 EE43 B313
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Radar Type 6- Radar Waveform-8

. Download

' Hoppin oo
Fulze Hopping PR1og ¥izible
Trial Id ¥adar Tidth PRI {ux) Puls;s Rate Eeqn:;ce Freguency
2193 (us) LS Ly (kHz) (:: Humber

Htam o 1 : 2 ‘

1} k310 F361 B2a7 Ravd 322
5 35T ERZ3 5255 EEE3 B517
10 Edhd4 B5d2 ETF17 R455 E251
15 RERG ER10 FR43 R548 R408
20 bEa0 Bi531 EE30 E&T0 E518
25 435 Bd53 BEOS ER16 B493
30 B54 T BG2T 356 BR05 BdB2
35 470 ETz4 B350 R4z0 R590
40 BETA RdRZ B497 R3G7 R274
45 E320 E487 479 EEED E&05
50 351 BEZZ el R44k R458
55 RBE2G R2R3 F2va EROZ 397
&0 bE2g 5440 E6TE 5704 544
65 BE33 BE05 405 4TS =514
Fi) R4l ERan F258 R3dé R5T3
FiL] EZh4 5295 EZ58 5454 B3TE
80 BE2S R401 BZ57 ET06 ER45
B85 B455 B560 B324 R305 B373
a0 BERG 454 BE50 344 BE95
a5 B394 B57TE B353 B3zl E511
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Radar Type 6- Radar Waveform-9

Trial List
' Hoppin oo
Fulze Hopping PR1og ¥izible
Trial Id ¥adar Tidth PRI {ux) Puls;s Rate Eeqn:;ce Freguency
2193 (us) LS Ly (kHz) (:: Humber

. Download 3 . 3 ] 30

Hetam o 1 : 2 ‘

1} ER6R ERan 5705 ER36 ER42
5 5409 E545 5350 5351 5545
10 REG5 BE05 BZ53 BRS3 B302
15 R2E9 RE3T FER4 RE93 R380
20 417 B2T4 EEYZ 718 Bi543
25 [Yatevd B2ET BE5E EE1Z ERRO
30 B532 ER36 BhRG4 BE504 R2a0
35 B&E0 ER1Z 5340 EEE1 ERT3
40 RiE04 41k 4350 RR30 271
45 EG2T E4ET ERG2 E515 EGE3
50 G465 R401 BEZT BTZE ER41
55 R260 R338 E7l14 RavZ R4d73
&0 BEZ26 EE3R EET4 5368 Bi550
65 B36T Rd52 EE4T E71G E3T0
Fi) S ReRZ Fd5d Rdi84 Rd38
FiL] bE22 53505 5542 5374 5541
80 ET11 R385 404 R264d ERZ3
B85 Bd45 B326 B451 R270 BEAT
a0 B3R6 B5Z1 303 ETz24 470
a5 BE39 B3G5 E351 R2TE B57TE
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Radar Type 6- Radar Waveform-10

. Download

' Hoppin oo
Fulze Hopping PR1og ¥izible
Trial Id ¥adar Tidth PRI {ux) Puls;s Rate Eeqn:;ce Freguency
2193 (us) LS Ly (kHz) (:: Humber

Htam o 1 : 2 ‘

1} R34h F3hd4 Ehdd RE96 R3804
5 BE45 5470 54355 E514 Bi553
10 BEa4 B492 B324 R303 B323
15 R3RT REGT FERT R4l ERTZ
20 B4R E440 E510 B711 B515
25 [T ] Rdid B335 ERG4d RS T4
30 BE541 BT19 B432 B450 B661
35 431 B4RT 345 E516 [t
40 RT15 B3T3 sl R36R FRRS
45 Ed447 EG45 EETO ER33 27T
50 BTOS R29g BZRZ EREG R250
55 R330 R535 FRSZ R403 Rddd
&0 bERE 5704 5512 EETE 42T
65 BES5 ERES BES3 E4R0 B540
Fi) R304 421 FR47 R238 EROG
FiL] 5254 5494 5454 5595 5455
80 485 BSE0 B293 ERZT Ri535
B85 BTi5 B361 BE43 BE511 BdB2
a0 BE3Z E310 B394 ERO1 B4 TE
a5 BETE B3Z27 B3vE B335 B362
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Radar Type 6- Radar Waveform-11

Trial List
' Hoppin oo
Fulze Hopping PR1og ¥izible
Trial Id ¥adar Tidth PRI {ux) Puls;s Rate Eeqn:;ce Freguency
2193 (us) LS Ly (kHz) (:: Humber

. Download . g : 25

Hetam o 1 : 2 ‘

1} RRO3 FRO3 ERS0 R332 R504
5 BE50 492 5510 5355 B5Z5
10 [ E365 B455 E3d4 E545
15 R319 R85 BAGE R386 R338
20 BEOS EREL 325 B389 E361
25 BEES ERZ0 Ed4Z E&15 ET18
30 B411 B4B9 BEG1 B300 B315
35 BE2Z E5RO BEO1 BRZE ERES
40 3235 REGS FhR3h R3GZ R4ER
45 E42F E2E3 BE3T EGET EGZ23
50 404 E548 341 R359 BE0Z
55 EE1S R2TT FE9T F41k R308
&0 5394 464 R0 5539 5391
65 B350 B252 EBE3Z BRSZ B493
Fi) 533 ERET FR1R ERT4 R595
FiL] 5453 Bi514 58350 EETE 5265
80 BE05 Rddl B350 RE36 B35
B85 R361 R4 74 BG4 B500 BG42
a0 B3zl ERTH B452 E810 BE54
a5 R385 Bdd3 EE47 EES1 ERZT
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Radar Type 6- Radar Waveform-12

. Download

' Hoppin oo
Fulze Hopping PR1og ¥izible
Trial Id ¥adar Tidth PRI {ux) Puls;s Rate Eeqn:;ce Freguency
2193 (us) LS Ly (kHz) (:: Humber

Htam o 1 : 2 ‘

1} R283 R3RT FR16 ER43 Rdds
5 bE3z 417 =ity 5268 ERGZ
10 E4RG ER45 406 EE93 E365
15 436 R385 F2R6 ERTE F3dd
20 BETE 492 E317 BEEZ BEZT
25 BE1Z BTZ23 EBd45 RERZ B350
30 B300 B4B5 BET4 R355 B455
35 E4R4 ET10 Eezl =1 Rd43
40 RE04 RETE F3Ra R407 R338
45 E595 ET20 B35 ERE0 E400
50 430 BEGT E706 ER44 B4ET
55 419 R385 Fd438 ERRG EROS
&0 5340 EER4 5322 EERE B327
65 R385 BEEZ EE19 ER90 BS54
Fi) RERO RERT F3Rh R2R4 R5T3
FiL] 5420 B515 EB97 EEZ4 B2TE
80 BE35 [t B474 ER34 E274
B85 B465 B315 B415 R269 B4a8
a0 BE4Y ERES E&le RROS B4ZT
a5 Bddh ER&0 BE356 347 Bd352
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Radar Type 6- Radar Waveform-13

. Download

' Hoppin oo
Fulze Hopping PR1og ¥izible
Trial Id ¥adar Tidth PRI {ux) Puls;s Rate Eeqn:;ce Freguency
2193 (us) LS Ly (kHz) (:: Humber

Hetam o 1 : 2 ‘

1} RER38 ERO5 F4RZ 704 REGS
5 BET4 5438 5650 5431 5524
10 B350 B354 EE44 E413 B358
15 RG24 ERT3 F491 ka0l R05
20 b3RZ [ EEB30 R406 ER3E
25 EE15 BS54 E4R1 RERO R55E
30 422 BG4 B412 B317 BE07
35 R315 495 B326 R417 R4Z8
40 R4hd R5d3 F459 RRER Rdd3
45 E3EG BTzl B387 E419 EGEG
50 s B4 TR B253 R251 ER1S
55 R385 R495 FERT E713 R260
&0 5470 E7z24 EG47 477 EE31
65 RETS ERG4 BEQT BEE3 [t
Fi) REO5 R5a0 FAGE ERZ6 RR32
FiL] ET19 Bi535 EGT2 2R3 475
80 B335 R530 B4R0 BE3Z B268
B85 497 Bd66 B333 B3G5 B339
a0 Bd34 ERA1 BE51 R361 E2RO
a5 Bd11 Bddz BZ54 ER4E ERZT
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Radar Type 6- Radar Waveform-14

. Download

' Hoppin oo
Fulze Hopping PR1og ¥izible
Trial Id ¥adar Tidth PRI {ux) Puls;s Rate Eeqn:;ce Freguency
2193 (us) LS Ly (kHz) (:: Humber

Htam o 1 : 2 ‘

1} k318 R360 F353 R390 EROS
5 5338 5564 5250 5594 B5Z25
10 321 ERG5 EESE EER11 B407
15 RE1Z Eroa F407 724 R4ET
20 263 B435 471 5398 E3508
25 REa1 Ri5R4 BzZra Bvz20 RdEd
30 BEE0 B369 BR32 R4 ERl16
35 BE36 B417 310 BRSZ B3G5
40 RERT REES BRO3 RES3 R3R3
45 EEE3 E270 EROZ2 ET14 E3E1
50 B36Z ==L B4RT RE05 ETil
55 R3ar R507 F4RZ RavZ ET05
&0 Ele) 414 5396 BTG 53503
65 BET4 E515 ET0Z BR33 ER34
Fi) 459 RdAGE B4 ER38 R593
FiL] BE3Y 475 5293 5402 5357
80 ET16 [EEL BZ56 R2R4 B3TT
B85 401 BG2T B545 B532 ERE3
a0 BERT EREL B205 R3z20 B335
a5 BEaY ER15 E705 R2GZ ER43
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Radar Type 6- Radar Waveform-15

Trial List
. Hopping .
reia 1a Bedw RN parogeo  Pulses oot Semeace plan
(us) (kHlz) (mc Humber
. Download 3

e o 1 z ; ;

1} ERT3 FROS Fizd ERR1 R2R3
5 5330 5358 5355 5860 5360
10 E&30 Rd5d BEZ6 ET06 BdZ5
15 RE03 R2RR B0 204 R5TH
20 B2T1 ERO4 E412 R457 B451
25 REES RS540 B35Z2 R450 B2TH
30 BR0G ER39 B326 272 ER33
35 R336 sl BEOS EES1 E2&0
40 RZ82 R495 BZvT Rdd1 Rdd5
45 Ed447 E482 250 EREE 297
50 R404 BEZT EB10 BE33 ERRS
55 R319 FR34 FAR k320 R405
&0 BEEE 5351 =T EETR 5435
65 R405 R504 BEZ0 B34Z 25191
Fi) ERGS R368 BG4 FE47 EROO
FiL] EET4 E3515 5252 5351 5457
80 ERZZ BR300 Bga7 EvOl B5TE
B85 ER15 Bdd4 BEG1 B524 B365
a0 EE3E B2TE Fgdl B3T1 ERGT
a5 B3ET ERRZ B493 BR&0 R505
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Radar Type 6- Radar Waveform-16

. Download

' Hoppin oo
Fulze Hopping PR1og ¥izible
Trial Id ¥adar Tidth PRI {ux) Puls;s Rate Eeqn:;ce Freguency
2193 (us) LS Ly (kHz) (:: Humber

Htam o 1 : 2 ‘

1} R2RE Rdi0 260 R516 ERTO
5 B422 E511 5410 5348 ERGT
10 BEE1 B2T3 BE5T B4Z6 [EEL
15 hEal R382 E703 338 F395
20 BEZTY B5TO 353 478 R4R4
25 BERT B492 455 ERG4d B313
30 B545 ERZE B253 B4aT BGaE5
35 BE34 BS54l BESG B3TT 413
40 BETL R335 B350 R3Ta RRA1
45 Ed44 E411 ET05 EGES E2E3
50 R4RT ER14 BZ59 R334 RE04
55 R403 R3RT FA03 R263 R5ER
&0 BE45 EEEL 5252 5353 E715
65 BEZT BdES Egd0 Rs00 EROS
Fi) BETH F5R1 F4R0 REGS ERED
FiL] 321 B513 5502 b54Z2 B5TE
80 B47S Rd5E BZ08 RE05 Ri524
B85 BER24 B438 BG4 ERE0 R4 70
a0 BE06 E3Z5 EERE R459 ESTE
a5 450 RS T4 BE53 R25Z2 ERT3
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Radar Type 6- Radar Waveform-17

. Download

' Hoppin oo
Fulze Hopping PR1og ¥izible
Trial Id ¥adar Tidth PRI {ux) Puls;s Rate Eeqn:;ce Freguency
2193 (us) LS Ly (kHz) (:: Humber

Hetam o 1 : 2 ‘

1} ER11 R598 FAT1 ka0l R31R
5 5454 5333 5455 5396 492
10 BEST ET05 Eez1 E470 E504
15 REOS 331 B257 ER38 RE6R
20 254 B39l EESE B4Z7 E545
25 Bddl R591 BE5E 347 BEGT
30 414 ET15 BE05 B4R9 B354
35 450 E312 545 BEE3 BE5E
40 RET1 FR40 B317 R3RA RT18
45 E5EE E276 E316 E413 BG40
50 BE10 BERE B497 EERG B4R0
55 REa9 R592 E3v0 R3IG7 ERZ2Z
&0 5434 5325 EB47 5353 412
65 B366 ER45 EE44 R405 Bdds
Fi) RERG RR6E ER44 421 Rdi2
FiL] 5365 5451 57192 st 5533
80 4849 ERRZ Bza7 ERZ1 E250
B85 B435 B6a1 BR43 BERER R4 74
a0 RETH BE05 B3TE E51% BT12
a5 BEZ25 B2RT EE41 ERO7 E261
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Radar Type 6- Radar Waveform-18

Trial List
. Hopping .
reia 1a Bedw RN parogeo  Pulses oot Semeace plan
(us) (kHlz) (mc Humber
. Download

e o 1 z ; ;

1} 291 Rdi3 FaO7 452 R532
5 5803 E265 EE50 574 5328
10 274 E5d1 E491 R39Z2 BE35
15 434 R332 F306 RET3 R430
20 &400 E71l B293 E418 B317
25 B35l [t 303 BETZ E545
30 B511 B549 B519 B403 ER41
35 ER9G ERSE BBz3 BE33 R4355
40 REd 7 REER F3Ra R3Td RdEE
45 EGEG EELG ERZ9 ET06 ERGEG
50 394 E312 Egde EEE1 493
55 ER43 FROS F2v3 R4TE R2TH
&0 b45E Bi564 5495 5530 B515
65 B335 ER31 E4355 Egz24 RdZ4
Fi) R311 R308 F314 R4R0 R310
FiL] 5290 BS540 5410 5509 5333
80 Rd&1 E2TR EE15 BEBTZ RS20
B85 BR0G R2a2 B342 R330 ERT3
a0 ET15 ERET EB1T == ET05
a5 R295 ERZR 405 B304 B552
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Radar Type 6- Radar Waveform-19

Trial List
. Hopping .
reia 1a Bedw RN parogeo  Pulses oot Semeace plan
(us) (kHlz) (mc Humber
. Download 3 . g g 34

e o 1 z ; ;

1} ER4f ET02 FR43 RE23 R3TT
5 b545 E2a0 56355 5265 5335
10 R2RT ERG0 E315 B439 ER1Z
15 R383 [Ses) 440 RRo4 R581
20 ER9G B2T3 549 B3T3 EROZ
25 R&z20 B5Z2 EE15 E415 B3935
30 RzE9 BG29 BRE0 R385 B3T2
35 R253 494 B357 ER10 Rdz4
40 RT06E FRT1 F351 R43R R4 TH
45 Ed442 EE1D BE4E5 E392 E2490
50 R252 29T E&va E716 EROO
55 k00 R2Th Fd5d RETZ R308
&0 BETY 5401 5390 447 5450
65 RE05 B354 BEOT E515 ERZ4
Fi) k286 322 F430 R433 R521
FiL] BEEE E718 552 EBZE ER1E
80 R29Z2 Bd&2 BESE R307 B25d
B85 R295 R4 74 Brzd B399 ET10
a0 R2R0 [ BEO2 R303 ERGT
a5 R407 BdZ5 BESZ BETE E3500
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Radar Type 6- Radar Waveform-20

. Download

' Hoppin oo
Fulze Hopping PR1og ¥izible
Trial Id ¥adar Tidth PRI {ux) Puls;s Rate Eeqn:;ce Freguency
2193 (us) LS Ly (kHz) (:: Humber

Htam o 1 : 2 ‘

1} 704 RdAGE F472 Ra09 EROT
5 bEaY Bi550 5710 5428 Bi538
10 BEEG B5TH E3R6 BE34d ER33
15 R471 R318 FR43 422 R311
20 BEOZ BEER Egdl B443 E390
25 BEES B3RO BgzZ Ed444 B4R
30 BEE3 ERG6 B300 BR3T BEAT
35 R326 ERSE Ba0g R2E8 ERZ1
40 RE6ES R514 BROS RAR04 RRZS
45 E403 ERZ8 ERZE E393 ERT2
50 B343 B545 B3353 R356 EROZ
55 R&ED R555 FER4 R46h RB5TT
&0 5338 5328 5454 5260 B515
65 403 B547 =3=) B398 ERER
Fi) EE15 ERTH [=En) ERZ7 R387
FiL] 251 5707 5291 EER0 B502
80 439 B2RT B3v0 RE9Z B495
B85 BER1Z2 B4a7 719 B401 B560
a0 B335 R402 EZEE EERS BTZE
a5 364 B493 BETE ER10 =]
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Radar Type 6- Radar Waveform-21

Trial List
. Hopping .
reia 1a Bedw RN parogeo  Pulses oot Semeace plan
(us) (kHlz) (mc Humber
. Download 3

e o 1 z ; ;

1} Rd84 ET05 F41h R470 Rd38
5 5351 5702 5310 EE91 E5T1
10 B497 BZER B454 R3R4 ERR4
15 ERRG Rddh FBAd6 k3t ERO3
20 E800 [ BZRZ RZRE Bdl15
25 RERE BdZ1 E4RE R2R1 Bd53
30 B4TF ER42 BR43 R415 B3l
35 B350 454 B&TE ERO1 BdZ2
40 R43R R5T4 Fd47 R268 RRZE
45 E337 EB03 BE05 E4E1 EGZE
50 BRZEZ B542 B354 E47TE BT03
55 EROTF R401 FARR R496 R308
&0 b45E B518 5650 5326 414
65 (e B492 sl E315 B2T3
Fi) ERETV ER30 F711 R516 REGS
FiL] 5538 B5TO EBZZ B33 Bi591
80 B3GT B5Z2E E351 EE&1 RdiZ
B85 B5G2 ET18 BRE9 RZG6 R2a89
a0 EEBR3 E5l4 B3z B2E1 R4ER
a5 ERd41 Bd&3 EET4 BETL BdR5
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Radar Type 6- Radar Waveform-22

. Download

' Hoppin oo
Fulze Hopping PR1og ¥izible
Trial Id ¥adar Tidth PRI {ux) Puls;s Rate Eeqn:;ce Freguency
2193 (us) LS Ly (kHz) (:: Humber

Htam o 1 : 2 ‘

1} R26d Rdie F3R1 RE31 RERS
5 5393 BEZT 5355 B2T8 EETE
10 425 ERZH EE3E ER44 ERTE
15 R4 T ERTZ F2vd F41k R595
20 BE0S B4ZR EE55 V22 [t
25 EEdd4 E370 E35E ER17 B515
30 BERZ5 EB00 BE33 Bd63 BGaE5
35 BE03 st B297 F349 ER13
40 BETY RROS BRZ3 REdd Rd5E
45 E5a1 E412 BETS E405 E393
50 B343 R435 BE54 ERZE RdR1
55 [Siatsis] Rdi2 F31h k280 FR34
&0 5309 B5Z5 53356 5515 294
65 BE30 BT02 EESE ER9G E545
Fi) R&TO R530 ER&0 RERa1 R507
FiL] ] 5465 5477 5407 E545
80 BT21 B405 402 ERZE ERRZ
B85 B3l B483 B340 B326 BE09
a0 494 BS54 B459 B4Z23 R4ER
a5 BEE15 ERRS BES9 E716 ET15




Page 83 of 90 Report No.: CTA231129002W09

Radar Type 6- Radar Waveform-23

Trial List
' Hoppin oo
Fulze Hopping PR1og ¥izible
Trial Id ¥adar Tidth PRI {ux) Puls;s Rate Eeqn:;ce Freguency
2193 (us) LS Ly (kHz) (:: Humber

. Download . g : 25

Hetam o 1 : 2 ‘

1} ER19 ET08 B257 RE96 ERO1
5 5435 Bi545 5450 5442 5407
10 RZEZ E515 EETE R264 EROS
15 St R598 B3vT R412 ERa1
20 BT05 B335 352 B43Z2 ==
25 B35T ERRS E4Rd RERG 417
30 B4ET B373 Briz B405 B545
35 450 ERES B350 R360 [t
40 REED R323 FERZ RRZ0 RT3
45 E4E5 E2099 470 E534 E285
50 BET4 R458 BZTE F349 R29g
55 R0 Rd15 F453 ER1Z R2R1
&0 ET13 474 EBET 5853 5453
65 REGZ B35 E715 EREG ER34
Fi) R399 FRid4 FARG RE33 R408
FiL] BEET EEG4 5358 5545 B5Z23
80 480 BEGS BE1Z R30%9 B405
B85 594 ERZE B439 Bd45 R2ad
a0 BET4 B332 EgRa B3T0 B438
a5 B4TY R41R EE4Z Bd57 E518
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Radar Type 6- Radar Waveform-24

. Download

' Hoppin oo
Fulze Hopping PR1og ¥izible
Trial Id ¥adar Tidth PRI {ux) Puls;s Rate Eeqn:;ce Freguency
2193 (us) LS Ly (kHz) (:: Humber

Htam o 1 : 2 ‘

1} 204 R4T2 =as Rag1 Er21
5 B47Y EET4 EB5E 5505 Bi514
10 BEES ERGZ EE17 B3GT E2R1
15 3Rl R383 RO RaE04 ERZ2T
20 [=3==0] BS54 7 328 B335 ER45
25 BEa0 Rd55 700 R403 Rdid
30 ERGS B389 BT03 [eint:] E&T1
35 B354 ERO3 BZvd REEE [
40 RZ61 417 FR1T R405 Rdd5
45 E382 ERZ8 BEET E595 ER3T
50 BTIT B3935 B3v0 EER3 B33l
55 R&00 R2T0 FA39 EE1Z2 ER1R
&0 B376 BEET 5252 B2RE B5TY
65 BEE6 BEdZ BZRE EE36 ER43
Fi) [T 15151 478 FEZ3 R400 Rddd
FiL] 5301 B3TE 5478 5341 EETE
80 RE80 E518 345 347 B5ZT
B85 B349 R4 70 BERGR B432 B528
a0 BETE 447 BETZ EEBRZ RdE5
a5 [T 153 [t 321 R3Z25 RS TS
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Radar Type 6- Radar Waveform-25

. Download

' Hoppin oo
Fulze Hopping PR1og ¥izible
Trial Id ¥adar Tidth PRI {ux) Puls;s Rate Eeqn:;ce Freguency
2193 (us) LS Ly (kHz) (:: Humber

Hetam o 1 : 2 ‘

1} R4R7 Eril FA3d RER4Z2 ERAG3
5 BEl6 ER95 5610 BET1 5545
10 [SaEle] E5T1 EERE BREZ BE35
15 h339 R381 456 R4R3 R321
20 BE3E B35l EESE B417 E3505
25 BEE6 B495 E315 R259 ERZZ
30 R364 B2z BT06 425 B448
35 BEEZ B2RT =2 BEE3 ERO5
40 RET4 RERT FRi14 R334 475
45 E4FE E489 E265 E437 E404
50 B396 B5T3 BE54 EES1 B5z24
55 R365 R525 FET1 R399 R328
&0 BERY 5547 =T 271 G2
65 BEdl ERTE B353 R250 E2RO
Fi) h261 Rdih FR14 EROZ ERTE
FiL] BEZ2E Bi504 EBEZ 5513 =]
80 435 E400 Ba0g B33l R535
B85 R385 R2a1 B2a9 ERaR B350
a0 B352 B407 Egoh ER46 BE53
a5 B&OY e EERE EERO B4RS
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Radar Type 6- Radar Waveform-26

Trial List
' Hoppin oo
Fulze Hopping PR1og ¥izible
Trial Id ¥adar Tidth PRI {ux) Puls;s Rate Eeqn:;ce Freguency
2193 (us) LS Ly (kHz) (:: Humber

. Download . 3 ] 30

Htam o 1 : 2 ‘

1} EVF1Z2 R4 7R EET0 703 R308
5 bEhS ERZ1 5655 5358 Bi550
10 433 B2RT Bgog R25Z2 BERS
15 R4y EROS ERG9 R493 R510
20 Bdd5 420 EBZ6 g40%9 B251
25 B37T B3RO B474 B3935 ERRS
30 B405 B6h6 B325 B315 Brzl
35 BEET B2TE BBZE R431 BE5T4
40 Rddi FR31 FR1R R4z RE0S
45 E263 E403 ER45 EE4T E318
50 324 R250 BETZ BE39 ER4Z
55 RETL Ri04 EERG R347 Rd04
&0 BE0Z Bi554 5500 BE9Z2 B563
65 BEEZ ERTT E311 Fd14 BEE1
Fi) R3RZ Eril F351 R334 F395
FiL] 5451 E2ad 56595 EE6E EREE
80 [T b BTZ23 E451 REz28 ERGR
B85 B300 B329 B331 BRaT ER&a3
a0 G624 B3G5 Egdh BETH R455
a5 BTOY ERES =3=h RE36 ER3T
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Radar Type 6- Radar Waveform-27

Trial List
. Hopping .
reia 1a Bedw RN parogeo  Pulses oot Semeace plan
(us) (kHlz) (mc Humber
. Download 27 . 3 ] 31

e o 1 z ; ;

1} R402 ETid EROG e R525
5 &¥00 E543 5255 BRZEZ 5352
10 R364 ERZ1 255 B4TT RS0
15 R418 R535 FAoZ2 327 RdRd
20 [ ERGT 54958 [t [eitle]
25 BEZT ERG4 BRSO Rd45 Bi5d2
30 BE61 EBh4 BR41 BEZ9 B369
35 BR324 ERG4 EBSE R250 F514
40 R4R3 RRER = RETO 291
45 E531 E371 ERZ9 EE34 E273
50 B890 494 E35E R45Z2 EYO7
55 R4l ER13 FERT RERS FRd4
&0 5456 425 56355 B511 ER15
65 E815 B554 Bd54 == BERS
Fi) R3vd R420 F2RE 721 ERGS
FiL] EEa1 5355 BZ52 5596 297
80 =4 ET0S E439 BETZ B304
B85 B516 B368 B431 B475 B341
a0 BES0 E515 251 B350 ER1S
a5 BR3T B362 Egdh ERZ4 B325
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Radar Type 6- Radar Waveform-28

Trial List
. Hopping .
reia 1a Bedw RN parogeo  Pulses oot Semeace plan
(us) (kHlz) (mc Humber
. Download . g g 31

e o 1 z ; ;

1} 272 R4 TH FR39 ERRO R370
5 BEET EEEE 5350 [ttt ERGH
10 R295 E310 E306 BETZ Ev01l
15 EROA R2E7 320 R491 ER18
20 B4RZ Bi5EE EEOS 5490 B702
25 EE31 B5Z2E E35E RE95 Ri524
30 BYIF R401 BETls B26d R2893
35 EEBRT BE9Z BZ5Z2 EROZ ERG4
40 R318 R391 B350 RE0Z R495
45 271 E336 BE63 E424 B4 76
50 E410 Rd45 BZ56 342 B317
55 204 R5T0 FhG4 R453 Rdi0
&0 5357 E511 5342 5439 415
65 R2RZ2 BE51 BE5T BE&0 ERRZ
Fi) R3R3 ERTH BRSO3 RE33 Rdid
FiL] B0V 53550 5372 5505 5365
80 R352 ER4 T E351 E371 ER15
B85 R385 Brzl B294 Ba41 512
a0 B37E B5Z1 359 R4RT st
a5 ER34 B497 E41Z2 B374d ERGT
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Radar Type 6- Radar Waveform-29

Trial List
. Hopping ..
T Ta (B (gliR |earoe) (Pulsg gt [Sememce | ploieney
{u= (kHz) (m= Humber

e | 1 : ; ;

1} B430 BYIT B4 75 BTl BEET
5 B40& B430 5435 B2TE B321
10 BE04 BET4 b444 Bz295 Brzz
15 EEa4 Rd14 B326 EE36 B3T3
20 B346 BEE46 BETY BETH 419
25 5475 BEEG 5327 BERG BG2g
30 B4Z0 BET4 BEE19 EERS B432
35 BE48 5435 BB12 BEE13 5433
40 B402 R329 BET0 EEQ9 B331
45 Bzh1 B6Z4 B47T BZ66 B286
50 BEZ25 5317 5431 BB1G BEz1
55 BER3 279 5365 5343 EE14
60 B34 BEE0 BEET 5413 BE0Y
65 B441 BEE0 5371 EE45 B665
70 Bz91 Bd5T Bzha B335 B436
75 B425 ERZ25 BE13 5451 R259
80 EE49 B309 BELZ BESE BAG1
B85 BEG1 5422 Bh40 B356 BE2Y
90 BE503 Bdd5 5266 Bd52 BG40
a5 B4ZF B3TT B45T B3935 B30T
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